SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Vertical
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1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3n 91200-1520 240328 HORTZONTAL Condition: AVG(UNTE 4) 3n 91200-1520 240328 VERTICAL
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11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3m 91200-1522 240308 HORTZONTAL Condition: AVG(UNTE 4) 3m 91200-1522 24328 VERTICAL
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wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Horizontal Fundamental
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5600 565, 5718, 571, 5836, 5895
Frequency (MH)
1000 20, 0, 5400, 00
Site  : B3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3 91280-1522_24328 HORTZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1S BB 6B -13.00 .68 1.9 LB 1.8 0.00 8 247 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
2 5658.15 54.86 68.31 -13.45 39.35 33.80 11.89 29.33 0.00 380 247 PEAK - . . o O o
3570030 54.72 105.28 -50.56 38.78 33.40 11.93 29.39 0.00 308 247 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.87 53.35 118.95 -57.68 37.35 33.44 11.95 29.39 @.80 380 247 PEAK 1 5845.00 99.12 ------ ------ 82,51 33.99 12.13 29.42 .60 30 247 PEAK
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e
Avg Blank
1.
1000 200, 40, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 912001522 240328 HORTZONTAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5B45.00 90.89 ------ ------ 74,32 3388 1211 29.42 @.8@ 308 247 AVERAGE
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wamonas. FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Fundamental
"™ Level (dBuVim)
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105,
PEAK_BE(UNII 4
875 ["M'M Ll
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525 S Mt " bbb bl senndrybyothy pytd
350
Peak n Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592375 5519 89.11-33.9% 36.21 34.10 1231 290.43 @.0p 0@ 247 PEAK
1508375 57.26 88.20 -30.%4 40.15 3410 12.46 29.45 0.00 308 247 PEAK
"™ Level (dBuVim)
1225
105,
875
il J ] AVG BEUNIY,
. il 2
30
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG_BE(UNIT 4) 3m 91200-1522 248328 HORIZONTAL
+ REN:1000. 06kHZ VBi: 1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592508 47.51 68.20 -20.69 30.52 34.10 1232 29.43 0.00 308 247 AVERAGE
1595775 47.81 68.20 -20.39 30.75 34.10 12.48 29.44 0.08 300 247 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
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Peak f
1.
5600 5659, 5718, 5171, 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Site  : @3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3n 91280-1522 244328 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
L SB9.56 5457 68.20 -13.63 .06 3.0 1.33 9.8 0.00 175 360 PEAC Freq Level  Line Nargin Level Factor  Loss Factor Factor Renark
2 5658.74 53.42 68.75 -15.33 37.99 33.81 11.89 29.33 @.8 175 360 PEAK - . . o O o
3570081 53.95 105.20 -51.25 38.01 33.40 11.93 29.39 0.00 175 360 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.67 52.83 118.95 -58.12 36.83 33.44 11.95 29.39 @.88 175 360 PEAK 1 5845.00 168.31 ------ ------ 9174 33.88 1211 29.42 @.e@ 175 360 PEAK
LCICNT)
1225
105 1
5
00 AVGUN4)
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A
.n—,,,,_r'/—'—"“‘dw
0 S
——
Avg Blank
1.
1000 200, 400, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 91200-1522 240328 VERTICAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5B45.00 100.42 ------ ------ 83.85 33.88 1211 29.42 @.68 175 360 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-44 of 85
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Pol. Vertical Fundamental
"™ Level (dBuVim)
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0.0 ’/ lﬂk
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Peak n Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNTI 4) 3m 91200-1522 240328 VERTICAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592458 55,18 88.57 -33.3% 36.19 3410 1232 29.43 @.ee 175 360 PEAK
1 504675 56.98 88.20 -31.27 30.95 3419 1237 29.44 @.00 175 360 PEAK
"™ Level (dBuVim)
1225
105,
s [
il J \ AVG BEUNIY,
i / \ ?
350
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG BE(UNIT 4) 3m 91200-1522 248328 VERTICAL
+ REW:1000. 06kHZ VBi: 1,100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1 592508 47.38 68.20 -20.81 30.39 34.10 1232 29.43 0.00 175 360 AVERAGE
1504275 47.94 68.20 -20.26 30.92 3410 1236 29.44 Q.08 175 360 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
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AVg 115 1.
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 1400, 1 15800, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CHIE-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240318 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1169900 47.82 74.00 -26.18 57.96 38.38 16.91 6587 0.4 .- - PEAK 1 11690.08 47.74 74.60 -26.26 57.88 38.38 16.91 65.87 @44 - - PEAK
7 17535.08 49.87 68.20 -18.33 54,85 30.88 21.41 65.38 6.63 - -- PEAK 2 17535.08 56.58 68.20 -17.62 54.76 30.88 21.41 6538 .63 - -- PEAK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Vertical
meeI{mNJm] 14“memlnmn)
105 105
#15 i3
14.47G 1 AN 1 G
~14.5G 528 7k
Avg il W
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3n 91200-1520 240328 HORTZONTAL Condition: AVG(UNTE 4) 3n 91200-1520 240328 VERTICAL
14eu;\rel{umu\mn] 14“memlnmn)
105 105
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AVG{UNI 4 AVG{UNI 4
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11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3m 91200-1522 240308 HORTZONTAL Condition: AVG(UNTE 4) 3m 91200-1522 24328 VERTICAL
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Pol. Horizontal Fundamental
L8Vl [dBuVim) 4o -evel (dBuIm)
140 PERRBEUNITA]] 1
1225 /| 12251
105 .
y 10! i
875 PEAK[UNI 4
) \ 015 e
70 J
1 /RN 0 1 O e e
[yL e 121 | 3u ittt Bt by e
52! . gt
plgat? T
30 g
JENWM
11!
Peak
1.
5600 5659, 5718, 5771 5836, 5895
Fraquency (MHz)
1000 2200, 3400, 5800, 000
Site @ G3CHIG-HY Frequency (WHz)
Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNIT 4) 3 91280-1522_24328 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I+ 1080 30kHz VBH: 3008 Oaald'lz SHTduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1 S648.89 55.05 68.20 -12.95 39.75 3299 1.89 29.38 0.89 308 85 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.B4 54.63 68.97 -14.34 39.11 33.81 11.89 29.38 @.00 300 85 PEAK - . . o O o
3 570178 53.68 105.70 -52.02 37.74 33.40 11.93 29.39 0.00 308 85 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572087 53.53 118.95 -57.42 37.53 33.44 1195 29.39 Q.00 300 85 PEAK 1 5865.80 96.49 ------ ------ 79.73 3399 12.19 29.42 @.60 3@ 85 PEAK
" Level (dBuVim)
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1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 912001522 240328 HORTZONTAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5865.88 89.53 ----o- ---oee 7282 33.96 1217 29.42 8.80 300 85 AVERAGE
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Report No. : FR450901F

Pol. Horizontal Fundamental
"™ Level (dBuVim)
1225
105,
s sl PEAK_BE(UNII4)
70,0 }
\"W f
5 Shighsgh i dek R vl g f o
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592375 56,22 89.11-32.89 39.24 3410 1231 29.43 @.0e 0@ 85 PEAK
1593075 57.34 88.20 -30.36 40.35 3419 1233 9.4 o.00 3@ 85 PEA
"™ Level (dBuVim)
1225
105,
875 Y
il r AVG BEUNIY,
. )
350
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG_BE(UNIT 4) 3m 91200-1522 248328 HORIZONTAL
+ REN:1000. 06kHZ VBi: 1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1 592508 47.36 68.20 -20.84 30.37 34.10 1232 29.43 0.00 308 85 AVERAGE
1 504925 47.31 68.20 -20.39 30.77 3410 1238 29.44 Q.08 308 85 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-49 of 85
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
1 oLevel [gBuVim) 1 nLevel[dBuVim)
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Peak f
11!
5600 5659, 5718, 5171, 5836. 5895
Frequency (Miz)
1000 2200, 3400, 4500, 5800, 7000
Site  : @3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3n 91280-1522 244328 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 SE48.33 55.55 68.20 -12.65 40.05 3299 1.89 29.33 0.89 408 178 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.15 52,59 68.31 -15.72 37.68 33.80 11.89 29.33 @.00 480 173 PEAK - . . o O o
357089 54.50 105.45 -50.95 38.55 33.40 11.93 29.39 0.00 400 178 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572087 53.51 118.95 -57.44 37.51 33.44 11.95 29.39 @.8a 4@@ 178 PEAK 1 5865.00 162,91 ------ ------ 86.15 33.99 12.19 20.42 .60 48 178 PEAK
" Level (dBuVim)
1225
105,
1
75
00 AVGUN4)
A O
i
PN
J: _\,,u-a-&-"—'"'J-'_h
L
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 91200-1522 240328 VERTICAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5865.08 96.41 ------ ------ 79.65 33.99 1219 29.42 8.80 480 178 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
105,
m PEAK_BE(UNII 4
875 Ll
70,0 M
M"! \’M :
2 Sasvmiidserdel o e P
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNTI 4) 3m 91200-1522 240328 VERTICAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
159508 55.81 88.20 -31.3% 36.82 3410 1232 29.43 @.0p  dee 178 PEAK
1598275 56.98 88.20 -31.30 30.79 3410 12.46 29.45 0.00 408 178 PEAK
"™ Level (dBuVim)
1225
105,
s [
il AVG BEUNIY,
7k o 2
30
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG BE(UNIT 4) 3m 91200-1522 248328 VERTICAL
+ REW:1000. 06kHZ VBi: 1,100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
159508 47.18 68.20 -2l.02 30.19 34,10 1232 29.43 0.00 400 178 AVERAGE
1 506275 47.69 68.20 -20.51 30.62 34.10 12.41 29.44 0.08 400 173 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-51 of 85
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wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Horizontal Vertical
1 4ﬂLtwel{dB!l\mn) " Level (dBuVim)
1225 1225
1050 105,
815 85
EAK(UNI) EAK(UNI)
(T e L[ | — N oL Af [ LM | | — |
@ VG, 54 @ AVG, 54
"mw s " e WL L ) - e N b At
350 340
Peak
115 1.
Avg
000 9200, 1400. 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site @ B3CHIG-HY
Condition: PEAK(UNII) 3m 91260-1522 24323 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_ 240328 VERTICAL
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 9334.00 58.40 74.60 -23.60 62.73 33.00 14.97 85.94 @.64 141 352 PEAC 1 9384.00 50.29 74.00 -23.71 62.61 33.80 14.97 65.94 0.64 108 120 PEAK
1 9384.00 46.69 54.68 -7.31 59.82 3.0 14.97 65.94 @.64 141 352 AVERAGE 1 93B4.08 46.36 54.00 -7.64 5B.69 38.80 14.97 65.94 @.64 108 120 AVERAGE
3173000 46,51 74.60 -27.49 56,62 .40 16.94 65.89 @M - - PEAC 3O10730.08 47.27 74.00 -26.73 57,38 3840 1694 65,89 @44 - - PEAK
4 17595.00 49.93 68.20 -18.27 53.79 39.29 21.48 65.26 @.63 - -- PEAK 4 17595.80 50.38 68.20 -17.82 54.24 39.29 21.48 65.26 0.63 - -- PEAK
TEL : 886-3-327-0868 Page Number : C3-52 of 85
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G 1 AN 1 G
~14.5G 528 7k
Avg % T - %
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3n 91200-1520 240328 HORTZONTAL Condition: AVG(UNTE 4) 3n 91200-1520 240328 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG{UNI 4 AVG{UNI 4
~18G 528 L 7k i
Wﬁmwwmwwmmw mewwwwmww
Avg %l il
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3m 91200-1522 240308 HORTZONTAL Condition: AVG(UNTE 4) 3m 91200-1522 24328 VERTICAL
TEL : 886-3-327-0868 Page Number : C3-53 of 85
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Pol. Horizontal Fundamental
1o Leve (dBuim) - 1oLevel (dBuvm)
1 PERRBE[UNI]] 14
1225 /| 12251
105 1
rM‘ﬁ 105
875 PEAK{UNI4)
} 475 0
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AT S N [ L L
71 .1 _”MZ “mn.aw..ll.mn.im.. 4 St My
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= L
350
11!
Peak
1.
5600 5659, 5718, 5771 5836, 5895
Fraquency (MHz)
1000 200, 0. 5600, 7000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNIT 4) 3 91280-1522_24328 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I+ 1080 30kHz VBH: 3008 Oaald'lz SHTduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1SS B.05 6820 -13.05 .08 3.8 1L 2.7 0.00 108 343 PEK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
2 5658.45 54.25 68.53 -14.28 38.74 33.80 11.89 29.33 0.00 180 343 PEAK - . . o O o
3570089 54.14 105.45 -51.31 38.20 33.40 11.93 29.39 0.00 108 343 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572007 53.28 118.95 -57.67 37.28 33.44 11.95 29.39 @.80 180 343 PEAK 1 5885.00 165.22 ------ ------ 88.39 34.84 12.22 29.43 .60 1ee 343 PEAK
LCICNT)
1225
5
10 ]
5
00 AVGUN4)
4 A
B
,_M_/—fm
% o
50 e
Avg Blank
1.
1000 200, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 912001522 240328 HORTZONTAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5835.80 96.47 ------ ------ 79.64 34.84 1222 29.43 @.80 108 343 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-54 of 85

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

Level (dBuVim)

14
14l)

le PEAK BE(UNI4

875 )
2

525 i Al A.)j me et

Peak n Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589550 B4.04 109.83 -25.79 67.15 34.08 1224 29.43 @.00 lee 343 PEAK
1 5979.25 5B.56 8B.20 -20.64 4146 34.10 12.45 29.45 0.00 108 343 PEAK
"™ Level (dBuVim)
1225
105,
875
il AVG BEUNIY,
7k 2
30
Avg n Blank
Frequency (MHz)

Site + B3CHI6-HY
Condition: AVG_BE(UNIT 4) 3m 91200-1522 248328 HORIZONTAL
+ RBW:1000.060KHz VBW:1,100kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589525 74,40 90.82 -15.62 57.51 34.88 1224 29.43 0.00 108 343 AVERAGE
1504025 47.73 68.20 -20.47 30.72 3410 1235 29.44 Q.00 108 343 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-55 of 85
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Pol. Vertical Fundamental
1o Lavel[dBuVim) - 1oLevel (dBuvm)
ey PERR [BEUNT ] 0
125 | 115
/ 1
10 f 1
875 PEAK{UNI4)
y{ 475 0
70 1 J
AT S N L L
51_1 n Zuh. -3.4,\_ Ao Adhop s it
5 ) ] SR
e T
ki3
= .MWWW
350
1.
Peak
1.
5600 5659, 5718, 5171, 5836. 5895
Fraquency (MHz)
1000 20, 3400, 4600, 5600, 7000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK_BE(UNTI 4) 3n 9120D-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNIT 4) 3n 91280-1522 244328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I+ 1080 30kHz VBH: 3008 Oaald'lz SThuto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1S3 B08 6820112 MR R ILES 1.7 0.0 193 167 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
2 565184 5446 68.97 -14.51 38.94 33.81 1189 29.33 0.0 193 167 PEAK -
3570148 54.33 105.62 -51.29 38.39 33.40 1193 29.39 0.00 193 167 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 70.07 53.82110.95 5713 37.82 3344 1195 2039 0.00 193 167 PEAK 1 5885.80 112,27 ----en -oooen 95.44 3484 1220 .43 0.88 193 167 PEAK
LCICNT)
1225
105,
75
700 RGN 4)
8 A
ISR,
“_,_f"“‘-.n-'—““"'“"'
0 S
—
Avg Blank
1.
1000 20, 4600, 5600, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 91200-1522 240328 VERTICAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5885.00 163.55 ------ ------ 86.69 34.86 12.23 29.43 Q.68 193 167 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-56 of 85

FAX: 886-3-327-0855
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Report No. : FR450901F

Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
105,
PEAK_BE(UNII 4
875 Ll
70,0 ”r(
b, :
57 Ghighed dirjeni i bgeeghya g bafin
350
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNTI 4) 3m 91200-1522 240328 VERTICAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589575 01,25 109.65 -18.40 74.36 34.08 1224 20.43 @.00 193 167 PEAK
1599925 S57.44 83.20 -30.76 40.31 34.10 1248 29.45 0.08 193 167 PEAK
"™ Level (dBuVim)
1225
105,
875
il AVG BEUNIY,
7k / 2
30
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG BE(UNIT 4) 3m 91200-1522 248328 VERTICAL
+ REW:1000. 06kHZ VBi: 1,100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589525 BL.6S 90.82 -B.37 6476 34.88 1224 29.43 0.00 193 167 AVERAGE
1 5027.58 43.17 68.20 -20.03 3L.19 3419 1232 29.44 Q.08 193 167 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-57 of 85

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Vertical
1 4ﬂLtweI{llBu\mn) " Level (dBuVim)
1225 1225
1050 105,
815 85
EAK(UNI) EAK(UNI)
(T e L[ | — N oL Af [ LM | | — |
@ AVG @ AVG 54
| kL b gt opgriot] " g o R A b, it (1
350 340
Peak
115 1.
Avg
000 9200, 1400. 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site @ B3CHIG-HY
Condition: PEAK(UNII) 3m 91260-1522 24323 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_ 240328 VERTICAL
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 9416.00 58.95 74.60 -23.85 63.11 38.13 15.02 65.95 @.64 132 351 PEAK 1 9416.08 56.54 74.00 -23.46 6270 33,13 15.02 65.95 @.64 108 120 PEAK
1 9416.00 47.64 54.60 -6.96 59.20 33.13 15.02 65.95 @.64 132 351 AVERAGE 1 9416.08 47.03 54.00 -6.97 59.19 38.13 15.82 65.95 @.64 108 120 AVERAGE
3177000 46,61 74.60 -27.39 56,70 .40 16,98 6591 e - - PEAC 3 10770.08 47.78 74.00 -26.22 57.87 3840 1698 6591 @4 - - PEAK
4 17655.00 56.66 68.20 -17.54 54.16 39.54 21.56 65.23 @.63 - -- PEAK 4 17655.80 49.58 68.20 -15.62 53.88 39.54 21.56 65.23 0.63 - -- PEAK
TEL : 886-3-327-0868 Page Number : C3-58 of 85

FAX: 886-3-327-0855
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Report No. : FR450901F

Pol. Horizontal Vertical
meeI{IIBWJm] M“Lmunmnn)
105 105
#15 i3
14.47G 1 AN 1 G
~14.5G 528 7k
Avg I % ——
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3n 91200-1520 240328 HORTZONTAL Condition: AVG(UNTE 4) 3n 91200-1520 240328 VERTICAL
14&evel{ﬁﬂu\"m} M“Lmunmnn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG{UNI 4 AVG{UNI 4
~18G 528 L 7k i
[ T B e | A A T agammpr T
Avg % %l
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3m 91200-1522 240308 HORTZONTAL Condition: AVG(UNTE 4) 3m 91200-1522 24328 VERTICAL
TEL : 886-3-327-0868 Page Number : C3-59 of 85

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
1o Lavel[dBuVim) - 1oLevel (dBuvm)
141, PERR_BE[URTA]| ™
1225 / s
105 ]
875 et ' : PEAK{UNI )
K k o5
0 J
| 2 ) T S e O 1 | i L]
4
52 St PR T PO N PO T bty
52 . " s w
. 5 L dmaapparh T
Peak .
1!
5600 5658, 58, 571, 5836, 5495
Frequency (MHz)
1000 20, 0, 500, 00
Site  : B3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3 91280-1522_24328 HORTZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
L oSeI3 .28 68.20 -2.01 .99 2B ILES 0.7 0.0 9 312 PEM Freq Level  Line Nargin Level Factor  Loss Factor Factor Renark
2 5658.74 55.32 68.75 -13.43 39.89 33.81 11.89 29.33 @.00 30 312 PEAK - . . o O o
30570119 5471 105.53 -50.82 38.77 33.40 11.93 29.39 0.00 308 312 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572036 53.98 111.62 -57.64 37.98 33.44 11.95 29.39 @.80 380 312 PEAK 1 5835.80 97.71 ------ ----- 81,19 33.86 12.88 20.42 .60 30 312 PEAK
" Level (dBuVim)
1225
105,
1
75
00 AVGUN4)
O I
e it
_..r/h-
J: M-ﬂm
50 e
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 912001522 240328 HORTZONTAL
+ REN:1060.060kHz VBW:2.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5835.08 89.96 ------ ------ T34 3387 1218 29.42 0.80 300 312 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-60 of 85
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Report No. : FR450901F

Pol. Horizontal Fundamental
"™ Level (dBuVim)
1225
105,
s ATt PEAK BE[UNI 4)
70,0 J \
2
57 Bl o Wbty iAWty
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592458 55.60 B88.57 -32.97 38.61 34.10 1232 29.43 @.ee 0@ 312 PEAK
1 595125 53.00 8B.20 -30.20 40.96 3410 1238 29.44 Q.00 3@ 312 PEA
"™ Level (dBuVim)
1225
105,
875 Y
il ] W AVG BEUNIY,
7k } \ 2
30
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG_BE(UNIT 4) 3m 91200-1522 248328 HORIZONTAL
+ REN:1000. 06kHZ VBi:2.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592508 47.46 68.20 -20.74 30.47 34.10 1232 29.43 0.00 308 312 AVERAGE
1 5958.25 43.07 68.20 -20.13 3L.01 34.10 12.48 29.44 0.08 300 312 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-61 of 85

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
L8Vl [dBuVim) 4o -evel (dBuIm)
1 PERRBEUNITA]] 14l
1225 /| 12251
105, 1
/»N—w 106
875 PEAK[UNI 4
J \ 015 e
70 ﬂ J
70— TN [ [ LT ]
1, 3 00—t Heed d =
52 5t Tty e ol M ,
52! i " mﬁM_W%wM "
ki3
) " W«M pratf
3540
11!
Peak
1.
5600 5659, 5718, 5771 5836, 5895
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ G3CHIG-HY Frequency (NHz)
Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNIT 4) 3n 91280-1522 244328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I+ 1080 30kHz VBH: 3008 Oaald'lz SThuto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1 SEA8.55 55.88 68.20 -12.40 40.31 3298 1.89 29.38 0.0 292 0 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.74 53.74 68.75 -15.01 38.22 33.81 11.89 29.38 @.ee 292 @ PEAK - . . o O o
3570081 54.89 105.20 -50.31 38.95 33.40 11.93 29.39 0.00 292 B PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.87 53.55 118.95 -57.48 37.55 33.44 11.95 29.39 @.ee 292 @ PEAK 1 5835.00 164,98 ------ ------ 88.29 33.99 1213 29.42 @.ee 292 B PEAK
" Level (dBuVim)
1225
5
10! ]
75
00 AVGUN4)
0
f T
JEN Wn"—ﬂm
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 91200-1522 240328 VERTICAL
+ REN:1060.060kHz VBW:2.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5835.08 96.78 ------ ------ 89.26 33.86 12.88 20.42 @.ee 292 @ AVERAGE
TEL : 886-3-327-0868 Page Number : C3-62 of 85

FAX: 886-3-327-0855
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Report No. : FR450901F

Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
I
PEAK_BE(UNII 4
W5 {UNI4)
70,0 ‘/ \
A 2
52 Syt Www A L i i el
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNTI 4) 3m 91200-1522 240328 VERTICAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592475 55.54 8838 -32.84 3655 3410 1232 2943 @0 M B PEAK
1 S99L75 57.49 88.20 -30.71 40.36 3410 12.48 29.45 0.0 2 b PEAK
"™ Level (dBuVim)
1225
105,
L]
s [
il ( ] AVG BEUNIY,
7k / 2
30
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG BE(UNIT 4) 3m 91200-1522 248328 VERTICAL
+ REN:1000. 06kHz VBi:2.000kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1 502500 47.84 68.20 -20.36 30.8°5 34.10 1232 29.43 @.ee M & AVERAGE
1 5000.00 43.22 68.20 -19.98 3L.12 3410 1245 29.45 0.0 2 b AVERAGE
TEL : 886-3-327-0868 Page Number : C3-63 of 85
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLtwel{dBu\Mn] " Level (dBuVim)
1225 1225
1050 1
415 o #5
T I e B N I | r EAK(UNI)
00—l = oL An L | ] [
. AVG_54) G 5
Y IR AV mam—r et pmderarens 525 e ik
" i
%0 ERE PR ik
Peak %0
17.5
Avg 1.
000 9200, 1400, 13600. 156800, 18000
Fequency (M) 700 . 1140 1 1501 14000
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 91260-1522 24323 HORIZONTAL site  B3CHIG-HY
Linit Read Mt Cable reamp A Mos  TPos Condition: PEAK(UNII) 3m 91280-1522 240318 VERTICAL
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark .
Linit Read  Ant Cable Preamp  Auwx APos TPos
W dEW/n W/ B B dem @B @B B deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 9336.00 49.73 74.60 -24.22 62.30 37.83 14.93 85.92 @.64 137 353 PEAK -
1 9336.00 46.65 54.68 -7.95 58.57 37.83 14.93 85.92 @.64 137 353 AVERAGE Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
3167000 47.37 74,00 -26.63 57.5%6 3834 16,89 €586 0.4 - -- PEAK 1 11670.08 48.03 74.60 -25.97 58.22 38.34 16.89 65.36 @44 - -- PEAK
4 17585.08 49.89 68.20 -18.31 54.37 38.84 21.37 65.32 @.63 - -- PEAK 1 17505.06 58.02 68.20 -18.13 54.50 38.84 21.37 65.32 0.63 - -- PEAK
TEL : 886-3-327-0868 Page Number : C3-64 of 85

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Vertical
meel{nmnn] M“I.WHIIIBIIWII]}
105 105
#15 i3
14.47G 1 AN 1 G
~14.5G 528 7k
Avg H — i i % S i M M
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3n 91200-1520 240328 HORTZONTAL Condition: AVG(UNTE 4) 3n 91200-1520 240328 VERTICAL
14‘“|Lc;\rtal{|lﬂ||\llln] M“I.WHIIIBIIWII]}
105 105
1050 1050
#15 i3
17.7G 100 100
AVG{UNI 4 AVG{UNI 4
~18G 528 L 7k i
— T R | T R S e Lol
Avg % il
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3m 91200-1522 240308 HORTZONTAL Condition: AVG(UNTE 4) 3m 91200-1522 24328 VERTICAL
TEL : 886-3-327-0868 Page Number : C3-65 of 85

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
L8Vl [dBuVim) 4o -evel (dBuIm)
1 PERRBEUNITA]] 14l
1225 /| 12251
105 !
[M‘ 105,
875 PEAK[UNI 4)
'J 475 0
70 J
ij | I I B 1 [ i |
) " 00—t Heed d =
szlrnywn A i Jode Al AP ren Apirkgr L A .
0 RS L
ki3 et
- PP
3540
11!
Peak
1.
5600 5659, 5718, 5771 5836, 5895
Fraquency (MHz)
1000 2200, 3400, 5800, 000
Site @ G3CHIG-HY Frequency (NHz)
Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNIT 4) 3 91280-1522_24328 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I+ 1080 30kHz VBH: 3008 Oaald'lz SHTduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1 SE2B.62 S5.68 68.20 -12.60 40.20 3291 1.87 29.38 0.89 108 184 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.B4 54.08 68.97 -14.97 38.48 33.81 11.89 29.33 0.00 180 184 PEAK - . . o O o
3570030 54.14 105.28 -51.14 38.20 33.40 11.93 29.39 0.00 108 184 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572966 95.14 112.29 -57.15 39.14 33.44 11.95 29.39 @.80 18@ 184 PEAK 1 5875.00 165.64 ------ ------ 88.81 34.64 12.22 29.43 .60 1ee 184 PEAK
" Level (dBuVim)
1225
5
10! ]
75
00 AVGUN4)
o I
T
f =
34 e
—
Avg Blank
1.
1000 2200, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 912001522 240328 HORTZONTAL
+ REN:1060.060kHz VBW:2.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5875.88 97.16 ------ ------ 80.30 34.86 12.23 29.43 0.8 1@ 184 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-66 of 85

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
"™ Level (dBuVim)
1225
105, ’
\| PEAK_BE(UNII 4
875 Ll
70,0
M»ﬂ % !
52.“""‘“ n A A i gl i " g
30
Peak n Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589550 B4.82 109.83 -25.01 67.93 34.08 1224 20.43 @.00 lee 184 PEAK
1 506558 56.89 88.20 -31.31 30.31 3419 12.42 29.44 Q.00 108 184 PEAK
"™ Level (dBuVim)
1225
105,
875
il AVG BEUNIY,
7k
30
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG_BE(UNIT 4) 3m 91200-1522 248328 HORIZONTAL
+ REN:1000. 06kHZ VBi:2.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1 5895.00 7.8 90.20 -17.40 35.91 34.08 1224 29.43 0.00 108 134 AVERAGE
1 5026.08 43.51 68.20 -19.69 3L.53 3410 1232 29.44 0.00 100 134 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1o Lavel[dBuVim) - 1oLevel (dBuvm)
141, PERR_BE[URTA]| ™
1225 / 12251
anE Aru 1
10 { 5
o5 PEAKIUNI 4
Hf 5 (UNI4)
0 J
;| M 1] 1] ]
5! WW‘ ook T e T L"‘“"‘“‘""
k1Y
- % WWMWM
Peak .
1!
5600 5659, 5118, 5111, 5836. 5805
Frequency (Mz)
1000 20, 0, 4610, 5600 00
Site  : B3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3n 91280-1522 244328 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1SR 94 6820 -13.06 349 3005 LR 2.8 0.00 200 199 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
2 5658.15 53.82 68.31 -14.49 38.31 33.80 11.89 29.33 @.00 200 199 PEAK - . . o O o
3570030 54.89 105.28 -50.39 38.95 33.40 11.93 29.39 0.00 200 199 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.66 54.75 112.29 -57.54 38.75 33.44 11.95 29.39 @.8a 200 199 PEAK 1 5875.00 168.84 ------ ------ 91.98 34.86 12.23 29.43 @.B@ 208 199 PEAK
LCICNT)
1225
105 1
5
00 AVGUN4)
o I
g =
ﬁ il
) i
LT
Avg Blank
1.
1000 200, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 91200-1522 240328 VERTICAL
+ REN:1060.060kHz VBW:2.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5875.00 100,23 ------ ------ 83.47 33.99 12,19 29.42 .68 200 199 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-68 of 85
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Pol. Vertical Fundamental
14“Leml(dlmlrrn)
1225
1 b
- f PEAK_BE(UNI4)

Peak n Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNTI 4) 3m 91200-1522 240328 VERTICAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589500 89.67 110.20 -20.53 7178 34.08 1224 20.43 @.00 208 199 PEAK
1504775 SB.04 8B.20 -30.16 4L 3410 1237 29.44 0.00 200 199 PEAK
"™ Level (dBuVim)
1225
105,
875
il r AVG BEUNIY,
Mo
7k —
350
Avg n Blank
Frequency (MHz)

Site + B3CHI6-HY
Condition: AVG BE(UNIT 4) 3m 91200-1522 248328 VERTICAL
+ RBW: 1000, 060KHz VBW:2.000kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589500 75.47 90.20 -14.73 5858 34.08 1224 29.43 0.00 208 199 AVERAGE
1 502658 49.47 68.20 -18.73 3249 3410 1232 29.44 Q.08 200 199 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR450901F

Pol. Horizontal Vertical
1 4ﬂLtwel{dBil\mn) " Level (dBuVim)
1225 1225
1050 105,
815 85
EAK(UNI) EAK(UNI)
(T e L[ | — N oL Af [ LM | | — |
VG, 54 VG, 54
525 i ot 52, Fi o el
g N o A it ” " b gyt b
350 340
Peak
115 1.
Avg
000 9200, 1400. 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site @ B3CHIG-HY
Condition: PEAK(UNII) 3m 91260-1522 24323 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_ 240328 VERTICAL
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m  dB dB B o deg
1 9400.00 58.93 74.60 -23.07 63.15 33.10 14.99 85.95 @.64 283 353 PEAK 1 400.00 51.62 74.00 -22.38 63.84 33.10 14.99 65.95 @.64 101 120 PEAK
1 9400.00 46.66 54.68 -7.34 58.83 33.16 14.99 §5.95 @.64 283 353 AVERAGE 1 9460.08 46.76 54.00 -7.24 58,98 38.10 14.99 65.95 @.64 101 120 AVERAGE
375000 47,12 74,00 -26.88 57.22 .40 16.96 €508 @44 - - PEAC 3OI10750.08 47.68 74.00 -26.40 57.70 38.40 169 65.9¢ .44 - - PEAK
4 17625.00 50.84 68.20 -18.16 53.73 39.48 21.52 65.24 @.63 - -- PEAK 4 17625.80 50.89 68.20 -18.11 53.78 39.48 21.52 65.24 0.63 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Vertical
meeI{nmnn] M“Lmunmnn)
105 105
#15 i3
14.47G 1 AN 1 G
~14.5G 528 7k
Avg W M A S o o 3 /A
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3n 91200-1520 240328 HORTZONTAL Condition: AVG(UNTE 4) 3n 91200-1520 240328 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmunmnn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG{UNI 4 AVG{UNI 4
~18G 528 L 7k i
- R e LU — RS NIV s LPE i
Avg % il
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3m 91200-1522 240308 HORTZONTAL Condition: AVG(UNTE 4) 3m 91200-1522 24328 VERTICAL
TEL : 886-3-327-0868 Page Number : C3-71 of 85

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
1 oLevel [gBuVim) 1 nLevel[dBuVim)
140 PERR_BE[URTA]| ™
1225 /| 12251
1#: 1“( 1
r; el A"M
815 PEAK(UNI4)
J 5 (UNT4)
70 J
700 UM [ 1 L ]
12 3 ‘t I e = e
52. AhR Piidn el A L. L A bt drhy
52! T g |
350 LA
350 nall
Peak f
11!
5600 5659, 5718, 5171, 5836. 5895
Frequency (Miz)
1000 2200, 3400, 5800, 7000
Site  : @3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3 91280-1522_24328 HORTZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1SR 9 68201308 W46 3296 LR 2.8 0.00 108 183 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
2 5658.45 54.76 68.53 -13.77 39.25 33.80 11.89 29.33 @.00 18@ 183 PEAK - . . o O o
357060 55.71 105.37 -49.66 39.77 33.40 11.93 29.39 0.00 108 183 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.87 53.66 118.95 -57.29 37.66 33.44 11.95 29.39 @.8a 18@ 183 PEAK 1 5855.00 161.73 ------ ------ 84.97 33.99 12.19 29.42 @.6e 1ee 183 PEAK
LCICNT)
1225
105
1
5
00 AVGUN4)
8
e
_.a/'ﬁ el
35“‘ Mﬂ
Avg Blank
1.
1000 200, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 912001522 240328 HORTZONTAL
+ REN:1060.060kHz VBW:2.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5855.80 93.28 ------ ------ 76.34 34.86 12.23 29.43 @.80 108 183 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-72 of 85
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Pol. Horizontal Fundamental
"™ Level (dBuVim)
1225
105,
g
r‘ prie PEAK_BE(UNII4)
875
70,0 j Ly‘
2
57wyt poba b i
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592425 59.50 8875 -29.25 4252 3410 1231 29.43 @.ep  lee 183 PEAK
1593525 60.55 8B.20 -27.65 43.55 3419 1234 29.44 0.00 10 183 PEA
"™ Level (dBuVim)
1225
105,
W5 e S
il /j AVG BEUNIY,
& A
350
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG_BE(UNIT 4) 3m 91200-1522 248328 HORIZONTAL
+ REN:1000. 06kHZ VBi:2.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592508 50,72 68.20 -17.4F 33.73 3410 1232 29.43 0.00 108 183 AVERAGE
1 5028.25 5127 68.20 -16.93 3429 3410 1232 29.44 0.00 108 183 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-73 of 85
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Report No. : FR450901F

Pol. Vertical Fundamental
1 oLevel [gBuVim) 1 nLevel[dBuVim)
140 PERR_BE[URTA]| ™
1225 / 12251
108 ["""‘”’”"‘"“* M 1 1
815 PEAK(UNI4)
J 5 (UNT4)
70 J
I T | S R A 5! L
2 Ll "
525wt ot T A——
52! RIS T s
- 3 WMWM oo’ T
Peak f
11!
5600 5659, 5718, 5171, 5836. 5895
Frequency (Miz)
1000 2200, 3400, 4500, 5800, 7000
Site  : @3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3n 91280-1522 244328 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos

1 S00.5 .09 6828 -13.11 3.1 3.8 1L 2.7 0.00 208 19 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark

2 565184 5408 68.97 -14.89 38.55 33.61 11.89 29.33 0.0 209 196 PEAK -

3570355 55.72 106.19 -50.47 39.77 33.41 1193 29.39 0.00 200 1% PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg

4 57907 543411095 -56.61 38.34 33.44 1195 29.39 0.00 200 196 PEAK 1 5855.00 104,86 ----nn --ooe- B8.03 34.84 1222 .43 0.60 200 19 PEAC
PNECICIL)
1225
105,

1
a5
N
5! R e——
P i
J: _‘_,,,_.aﬂ—'/mﬂ
1l et
Avg Blank
1.
1000 2200, 5800, 7000
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 91200-1522 240328 VERTICAL
+ REN:1060.060kHz VBW:2.000kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5855.88 96.41 ------ ------ 79.65 33.99 1219 29.42 8.80 200 196 AVERAGE

TEL : 886-3-327-0868

Page Number : C3-74 of 85
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Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
108 druselt MM
PEAK_BE(UNII 4
875 Ll
70 NJ Lﬂ
704 i
o J it ity o
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNTI 4) 3m 91200-1522 240328 VERTICAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592158 62,39 90.76 -28.37 45.41 34.10 1231 29.43 @.00 208 196 PEAK
1502775 6L.42 88.20 -26.70 A444 3410 1232 29.44 0.00 200 196 PEAK
"™ Level (dBuVim)
1225
105,
N
875 -
il f AVG BEUNIY,
2
. i
350
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG BE(UNIT 4) 3m 91200-1522 248328 VERTICAL
+ REN:1000. 06kHz VBi:2.000kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592508 52,22 68.20 -15.98 35.23 3410 1232 29.43 0.00 208 196 AVERAGE
1503025 53.51 68.20 -14.69 36.52 34.10 1233 29.44 Q.08 200 196 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-75 of 85
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Pol. Horizontal Vertical
1 4ﬂLmel{dBu\nln] " Level (dBuVim)
1225 1225
1050 1
415 o #5
T I e B N I | r EAK(UNI)
e - 5 S I A LMl ] — Fl
VG, 54
52 Bt IS USRNSSR Ly 528 AVG, 54
Pt g B 1 - ol
36 0| S x bk e L By
Peak %0
17.5
Avg 1.
000 9200, 1400, 13600. 156800, 18000
Fequency (M) 700 o, 1140 1 1501 14000
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 91260-1522 24323 HORIZONTAL site  B3CHIGHY
Linit Read Mt Cable reamp A Mos  TPos Condition: PEAK(UNII) 3m 91280-1522 240318 VERTICAL
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark .
Linit Read  Ant Cable Preamp  Auwx APos TPos
W dEW/n W/ B B dem @B @B B deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 9368.00 51.19 74.60 -22.81 63.61 37.91 14.9 65.93 @.64 130 352 PEAC -
1 9368.00 47.29 54.60 -6.71 59.71 37.91 14.96 85.93 @.64 130 352 AVERAGE Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
371000 47.20 74,00 -26.80 57,32 3340 1692 65.88 0.4 - -- PEAK 1 11710.08 47.73 74.00 -26.27 57.85 38.40 16.92 65.88 @44 - -- PEAK
4 17565.08 58.93 68.20 -17.27 54.91 39.23 2L.4 65.28 @.63 - -- PEAK 1 17565.0@ 58.56 68.20 -17.64 54.54 39.23 21.44 65.28 0.63 - -- PEAK
TEL : 886-3-327-0868 Page Number : C3-76 of 85
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FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G 1 AN 1 G
~14.5G 528 7k
Avg il — % 7
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3n 91200-1520 240328 HORTZONTAL Condition: AVG(UNTE 4) 3n 91200-1520 240328 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG{UNI 4 AVG{UNI 4
~18G 528 L 7k i
I MMWMW“MM - O T e
Avg % il
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3m 91200-1522 240308 HORTZONTAL Condition: AVG(UNTE 4) 3m 91200-1522 24328 VERTICAL
TEL : 886-3-327-0868 Page Number : C3-77 of 85
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Pol. Horizontal Fundamental
L8Vl [dBuVim) 4o -evel (dBuIm)
1 PERRBEUNITA]] 14l
1225 /| 12251
1t 105 1
875 PEAK[UNI 4
/ 015 e
70 J
, / L0 N e TS e e O
52 5ttt N il T TR
52. " y aftesih u .
30 AT
3540
11!
Peak
1.
5600 5659, 5718, 5771 5836, 5895
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ G3CHIG-HY Frequency (NHz)
Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNIT 4) 3 91280-1522_24328 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I+ 1080 30kHz VBH: 3008 Oaald'lz SHTduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1 SE47.79 5498 68.20 -13.30 39.59 3299 170 29.38 0.89 287 165 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.15 54.35 68.31 -13.96 39.63 33.80 1L.78 29.33 @.00 287 165 PEAK - . . o O o
357081 55.56 105.20 -49.64 39.79 33.40 1176 29.39 0.00 287 165 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.07 53.95 118.95 -57.88 38.12 33.44 1178 29.39 @.8a 287 165 PEAK 1 5885.00 161,18 ------ ------ 84.67 34.61 11.93 29.43 .8 287 165 PEAK
" Level (dBuVim)
1225
105,
1
75
00 AVGUN4)
1 1 1
R
MIW
kil -
—
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 912001522 240328 HORTZONTAL
+ REN:1060.060kHz VBW:0.910kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5885.88 93.41 ------ -ooeee 76.99 34.61 1193 29.43 8.80 287 165 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-78 of 85

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Horizontal Fundamental
"™ Level (dBuVim)
1225
105,
PEAK_BE(UNII 4
875 P Ll
70,0
J
525 b e Lot s I VORI 00 Y Y
350
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589525 B8l.20 110.02 -28.82 64.61 34.08 1194 20.43 @.00 267 165 PEAK
1 504208 57.36 88.20 -30.34 40.72 3410 1198 29.44 0.00 287 165 PEAK
"™ Level (dBuVim)
1225
105,
875
il AVG BEUNIY,
7k
30
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG_BE(UNIT 4) 3m 91200-1522 248328 HORIZONTAL
+ REW:1000. 06kHZ VBi:0.910kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592508 47.19 68.20 -21.01 30,55 34,10 1197 29.43 0.00 267 165 AVERAGE
1 502675 47.48 68.20 -20.71 30.85 34.10 1197 29.44 0.08 287 165 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-79 of 85
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Pol. Vertical Fundamental
1y L8vel (BUVim) 1 Level (dBuNim)
141, PERR_BE[URTA]| ™
1225 /| 12251
il 1
10 ! o 5
815 PEAK{UNI 4)
/ 5 (UNI4)
0 J
T S e O 1 [ i L]
i etk bt bttt
5 i J—r, PR U w
350 Y
JENWMMW
Peak .
11!
5600 5659, 5118, 5111, 5836. 5805
Frequency (Miz)
1000 20, 0, 4610, 500, 00
Site  : B3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3n 91280-1522 244328 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
L S6.05 5486 68.20 1334 .65 2.9 1L68 9.8 0.0 281 135 PEAC Freq Level  Line Nargin Level Factor  Loss Factor Factor Renark
2 5658.15 54.35 68.31 -13.96 39.63 33.80 1L.78 29.33 @.06 281 135 PEAK - . . o O o
3570030 53.79 105.28 -51.49 38.82 33.40 1176 29.39 0.00 281 135 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.07 53.6@ 118.95 -57.95 37.17 33.4 1178 29.39 @.ea 281 135 PEAK 1 5835.00 168.37 ------ ------ 9183 34.84 1193 29.43 @.B@ 281 135 PEAK
" Level (dBuVim)
1225
105 1
5
00 AVGUN4)
I
i s
[
% [
i C——
Avg Blank
17!
1000 200, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 91200-1522 240328 VERTICAL
+ RBN:1060.060kHz VBW:0.910kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 588500 100.56 ------ ------ 8462 3484 1193 29.43 0.8 281 135 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
105, iy .\N
PEAK_BE(UNII 4
875 Ll
70,0
M .
52 Bt TRRERT RS T LSRRRER ) ety Rt
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNTI 4) 3m 91200-1522 240328 VERTICAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589525 B88.35 110.02 -21.47 7L.96 34.08 1194 20.43 @.0e 281 135 PEAK
1 SO4L75 56.06 88.20 -32.14 30.42 3410 1198 29.44 @.00 281 135 PEM
"™ Level (dBuVim)
1225
105,
875
il AVG BEUNIY,
52. / 4
30
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG BE(UNIT 4) 3m 91200-1522 248328 VERTICAL
+ REW:1000. 06kHZ VBi:0.910kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589525 76,10 90.82 -13.97 39.51 34.88 1194 29.43 @.00 281 135 AVERAGE
1502575 47.51 68.20 -20.69 30.38 34.10 11.97 29.44 Q.08 281 135 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-81 of 85
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Pol. Horizontal Vertical
1 ML&V&I{IIBIIVJIH) " Level (dBuVim)
1225 12251
1050 105,
415 W5
EAK(UNI) ’
70 e B LM B | r EAK[UNI
= F _ (T I ] I ] m
3 AVG.
52.5 = a 1 AVG,
Lt o bt i e et s 52
. o, bbb g Sl ), g
- 35,
Peak -
115
i
Avg
000 9200, 1400, 13600. 15800, 18000
Frequency (W2 00 W, 1w, 1 15800, 19000
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 91260-1522 240328 HORIZONTAL Site .+ B3CHIG-HY
it Resd  fnt Cable Presmp A Mos  Thos Condition: PEAK(UNII) 3m 91280-1522_ 240328 VERTICAL
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark .
Linit Read  Ant Cable Preamp Aux MPos  TPos
—Mzmm_dﬁmm_dﬁ_dﬁ_dﬁ_m_deg— Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 9420.08 52.17 74.00 -21.83 64.31 33.14 15.83 65.95 @.64 111 5 PEAK - -
] G000 48.28 569 570 60.42 304 15.03 £5.95 @.64 111 5 AVERAGE Wiz dBul/n dBuv/n  dB BV dB/m B dB B o deg
3 1177000 54.39 74.60 -19.61 64.48 33.40 16.98 65.91 @.44 189 151 PEAK 1 11770.08 53.66 74.00 -28.34 63.75 38.40 1698 65.91 @.44 108 206 PEAK
4 11770.00 41.51 54.00 -12.49 51.60 33.48 16.98 65.91 .44 160 151 AVERAGE 2 770,00 42,36 54.00 -11.64 5245 38.40 16.98 65.91 .44 108 206 AVERAGE
5 17655.08 50.60 63.20 -18.20 53.58 39.54 21.56 65.23 @.63 - -- PEAK 3 17655.00 50.44 68.20 -17.76 53.94 39.54 21.56 65.23 Q.63 - -- PEAK
TEL : 886-3-327-0868 Page Number : C3-82 of 85

FAX: 886-3-327-0855



SPORTON LAB.
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Report No. : FR450901F

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G T Ay T ALY
~14.5G 528 7k
Avg il ’ . ] % 7
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3n 91200-1520 240328 HORTZONTAL Condition: AVG(UNTE 4) 3n 91200-1520 240328 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG{UNI 4 AVG{UNI 4
~18G 528 L 7k i
J— = .ﬂwww‘w e T e
Avg %l il
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3m 91200-1522 240308 HORTZONTAL Condition: AVG(UNTE 4) 3m 91200-1522 24328 VERTICAL
TEL : 886-3-327-0868 Page Number : C3-83 of 85
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
0 m
5 0
ap ap
L7
0, [ 40.0 [ 7
400 s 5 ;
2
" MWW M' L sw,m 0. 2 i o WA‘ ) M‘W"im‘ g M, g
00 ) WA SR - JMMW W bl
M n

20 i
QP/ 104 100
Peak [ . " o ) . 30 4. mrmwencﬂﬂwz)m 806. 1000

Fraquency (MHz)
) Site  : B3CHIGHY
Site ¢ E3CHIG-HY Condition: QP 3n CBL6111080ASA2NIDALN-B6 47626 & B VERTICAL
Condition: QP 3 CBLEL1100RBA2NIDLN-B6 47628 & B6 HORTZONTAL -
. Linit Read  Ant Cable Preamp  Aux APos  TPos
freq Leel Lﬂ;: — Lﬁ:‘i Ficiglt‘ cizi: :i:'(:?‘ Fa(ﬁ‘u’f APos - TPos ek Freq Level Line Margin Level Factor Loss Factor Factor Remark

- MHz dBuV/m dBuv/m  dB dBw dB/m  dB B dB o deg

PHz dBuV/m dBuV/n  dB dBuV dB/m  dB B dB m deg 1 3060 3345 40.00 -6.55 40.73 24.40 0.89 3262 0.85 - - Pesk

1 8335 27.85 40.00 -12.95 44.38 13.8¢ 1.4 32.56 0.03  -- - Peak 7 9LI1 30,57 43.50 -12.93 46.88 14.83 1.50 3259 @.83 .- -- Peak

116774 359 4350 -9.91 47.98 15.85 2.2 3235 0.9 - - Peak 3 26474 3597 46.00 -10.93 £5.36 19.86 2.52 3.3 0.7 .- - Peak

3 7153 35.40 46.00 -10.60 46.18 18.9 255 3231 0.8 - -- Peak 4 3063 3059 46.60 -13.41 4234 1950 278 3016 0.3 137 360 QP

4 31508 34.00 46.00 -12.00 43.89 1939 175 3216 @03 10 TP 5 480.85 1316 46.60 -12.84 38.73 23.60 3.40 374 0.12 108 300 QP

5 60133 3578 46.00 -10.22 39.10 25.58 3.82 3288 0.6 - - Peak 6 710.94 35.60 46.00 -10.40 36.78 26.73 414 3216 8.9 - - Peak

6 94180 33.02 46.80 -12.93 29.3 30.45 479 3LB4 0.9 -- - Peak 7 93367 33.20 46.00 -12.8¢ 30.01 30.89 476 3193 0.7 - - Pesk

TEL : 886-3-327-0868 Page Number : C3-84 of 85
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Pol. Horizontal Vertical

1 HL&V&I{IIB!IVJIH] " Level (dBuVim)

1225 1225

1050 o

815 15
EAK[UN) EAK[UNE)

700 LA -] ] 1 700 LA -] ] [
AVG_54 AVG_54

525 T 525

PR PNREE L A A
5 e A, ikia abelra a4 15 oo N b i gt WA Mt iy
Peak
175 f.
16000 22400, 26800, 30, 35600, 40000 18000 22400, 26800, Jan, 35600, 40000
Frequency (MHz) Frequency (MHz)
Site  : 03CHIG-HY Site  : O3CHIG-HY
Condition: PEAK(UNIT) Im SHF 08993 231124 HORIZONTAL Condition: PEAK(UNIIT) Inm SHF 8993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Auwx APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBwV dB/m dB dB_dB m deg Mﬂzmdﬁu\”n & dewv dB/m dB dB_dB m  deg
1 39443.05 47.55 74.80 -26.45 59.36 4476 9.20 56.23 -9.54 - - PEM 1 39889.54 47.29 74.60 -26.71 58.45 44.64 9.32 55.58 -9.54 - - PEAK
TEL : 886-3-327-0868 Page Number : C3-85 of 85
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901F

<Sample 8>

C4-1. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark
(GHz) Rate
Mode 136 U-NII-4 | 5.85-5.895 0 802.11a 169 5845 6Mbps - -
Mode 137 U-NII-4 | 5.85-5.895 0 802.11a 173 5865 6Mbps - -
Mode 138 U-NII-4 | 5.85-5.895 0 802.11a 177 5885 6Mbps - -
Mode 139 U-NII-4 | 5.85-5.895 1 802.11a 169 5845 6Mbps - -
Mode 140 U-NII-4 | 5.85-5.895 1 802.11a 173 5865 6Mbps - -
Mode 141 U-NIl-4 | 5.85-5.895 1 802.11a 177 5885 6Mbps - -
Mode 142 U-NII-4 | 5.85-5.895 0+1 802.11ac VHT20 169 5845 MCSO - -
Mode 143 U-NII-4 | 5.85-5.895 0+1 802.11ac VHT20 173 5865 MCSO - -
Mode 144 U-NII-4 | 5.85-5.895 0+1 802.11ac VHT20 177 5885 MCSO0 - -
Mode 145 U-NII-4 | 5.85-5.895 0+1 802.11ac VHT40 167 5835 MCSO0 - -
TEL : 886-3-327-0868 Page Number : C4-1 of 85
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901F

Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark
(GHz) Rate
Mode 146 =~ U-NII-4 = 5.85-5.895 0+1 802.11ac VHT40 175 5875 MCSO0 - -
Mode 147 = U-NII-4 = 5.85-5.895 0+1 802.11ac VHT80 171 5855 MCSO0 - -
Mode 148 = U-NII-4  5.85-5.895 0+1 802.11ax HE40 167 5835 MCSO | FullRU -
Mode 149 = U-NII-4  5.85-5.895 0+1 802.11ac VHT40 167 5835 MCSO0 - LF
Mode 167 = U-NII-4  5.85-5.895 0+1 802.11ac VHT40 167 5835 MCSO0 - SHF
TEL : 886-3-327-0868 Page Number : C4-2 of 85
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samanas. FCC RADIO TEST REPORT

Report No. : FR450901F

C4-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 169 @ 5627.44 55.27 68.20 -12.93 \% Peak Pass - Band Edge
136

802.11a 169 | 11690.00 50.69 54.00 -3.31 \% Avg. Pass - Harmonic

802.11a 173 5631.27 54.89 68.20 -13.31 H Peak Pass - Band Edge
137

802.11a 173 | 11730.00 51.02 54.00 -2.98 \% Avg. Pass - Harmonic

802.11a 177 | 5602.95 54.91 68.20 -13.29 H Peak Pass - Band Edge
138

802.11a 177 | 11770.00 50.49 54.00 -3.51 \% Avg. Pass - Harmonic

802.11a 169 | 5649.86 56.21 68.20 -11.99 H Peak Pass - Band Edge
139

802.11a 169 | 11690.00 53.08 54.00 -0.92 H Avg. Pass - Harmonic

802.11a 173 | 5621.54 55.98 68.20 -12.22 \Y, Peak Pass - Band Edge
140

802.11a 173 | 11730.00 52.85 54.00 -1.15 H Avg. Pass - Harmonic
141 802.11a 177 | 5613.87 55.73 68.20 -12.47 H Peak Pass - Band Edge

TEL : 886-3-327-0868 Page Number : C4-3 of 85
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901F

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result = RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
141 802.11a 177  11770.00 53.72 54.00 -0.28 H Avg. Pass - Harmonic
802.11ac VHT20 @169  5649.56 55.48 68.20 -12.72 H Peak | Pass - Band Edge
142
802.11ac VHT20 | 169 | 11690.00 53.32 54.00 -0.68 H Avg. Pass - Harmonic
802.11ac VHT20 | 173 | 5634.22 56.61 68.20 -11.59 H Peak Pass - Band Edge
143
802.11ac VHT20 | 173 | 11730.00 53.30 54.00 -0.70 H Avg. Pass - Harmonic
802.11ac VHT20 | 177 | 5895.25 78.44 90.02 -11.58 H Avg. Pass - Band Edge
144
802.11ac VHT20 | 177 | 11770.00 53.32 54.00 -0.68 H Avg. Pass - Harmonic
802.11ac VHT40 | 167 & 5648.38 55.60 68.20 -12.60 \Y Peak @ Pass - Band Edge
145
802.11ac VHT40 | 167 & 11670.00 53.79 54.00 -0.21 H Avg. Pass - Harmonic
802.11ac VHT40 | 175 @ 5646.91 55.24 68.20 -12.96 \Y Peak @ Pass - Band Edge
146
802.11ac VHT40 | 175 @ 11750.00 53.40 54.00 -0.60 H Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C4-4 of 85
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Report No. : FR450901F

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ac VHT80 | 171 5614.75 57.34 68.20 -10.86 H Peak Pass - Band Edge
147
802.11ac VHT80 171 @ 11710.00 50.46 54.00 -3.54 H Avg. Pass - Harmonic
802.11ax HE40 | 167 5649.86 55.73 68.20 -12.47 H Peak | Pass | FullRU  Band Edge
148
802.11ax HE40 | 167 @ 11670.00 48.38 54.00 -5.62 H Avg. Pass | FullRU | Harmonic
149 | 802.1lac VHT40 | 167 | 190.05 33.70 43.50 -9.80 H Peak | Pass - LF
167 | 802.11lac VHT40 167 | 39233.60 45.68 54.00 -8.32 \Y, Avg. Pass - SHF
TEL : 886-3-327-0868 Page Number : C4-5 of 85
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Pol. Horizontal Fundamental
1o Lavel[dBuVim) - 1oLevel (dBuvm)
140 PERRBE[UNI]] s
1225 /| 12251
105 !
("\\ 105
875 PEAK{UNI4)
5 L
0. lr J
1 s b "y, L T BT e
E| Adet " Ty ATy e et TRONTNEY VRRPCO T Py
52. N
50 T
w oo™
11!
Peak
1.
5600 5659, 5718, 5771 5836, 5895
Fraquency (MHz)
1000 200, 0. 4600, 5600, 7000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK_BE(UNLI 4) 3n 91200-1522 248328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNIT 4) 3 91280-1522_24328 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I+ 1080 30kHz VBH: 3008 Oaald'lz SHTduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1 SE3.66 B08 68201312 3.9 B9 ILTE M8 0.00 48 31 PEK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
1 5650.45 53.40 68.53 -15.13 35.08 33.00 1170 293 0.0 4@ 3L PEAC N ———
3 570178 54.63 105.70 -51.07 38.85 33.40 1176 29.39 0.00 408 31 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572087 5473 110.95 -36.27 35.99 33.44 1L7F 219.39 .00 480 31 PEAC 1 5345.00 106,55 ------ ------ 9.7 33.09 1198 20.42 @0 408 31 PEAK
LCICNT)
1225
105 1
5
00 AVGUN4)
1
0 G-
e
Avg Blank
1.
1000 200, 40, 400, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 912001522 240328 HORTZONTAL
+ REN:1060.060kHz VBW:0.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5B45.00 98.94 ------ ------ §2.56 33.99 1196 29.42 @.0e 460 31 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-6 of 85
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Report No. : FR450901F

Pol. Horizontal Fundamental
"™ Level (dBuVim)
1225
i
PEAK_BE(UNII 4
875 j W Ll
70 " A
704 M W :
52 St tur P il oo o FER N A R
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592475 5459 8838 -33.79 37,95 3410 1197 29.43 e.ep el 3L PEA
1 595525 G56.62 8B.20 -31.50 30.97 3419 1199 29.44 o.00 408 31 PEM
"™ Level (dBuVim)
1225
105,
s ]
il J \ AVG BEUNIY,
7k 2
30
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG_BE(UNIT 4) 3m 91200-1522 248328 HORIZONTAL
+ REN:1000. 06kHz VBi:.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592500 46.87 68.20 -21.33 30.23 34.10 1197 29.43 @.00 408 31 AVERAGE
1 504600 47.36 68.20 -20.34 30.72 34.10 1198 29.44 0.00 400 31 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-7 of 85
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Pol. Vertical Fundamental
1o Lavel[dBuVim) - 1oLevel (dBuvm)
141, PERR_BE[URTA]| ™
1225 /| 12251
1 ~ 105
o5 PEAK(UNI 4)
1\“ 5 (UNI4)
0 . J
00 U T I 1] ]
", , 00— T i L]
52. SRR TIAY sty iy i e ot ol Ak ik
52! . v L
. % WWWWW "
Peak .
1!
5600 5659, 5118, 5111, 5836. 5805
Frequency (Mz)
1000 20, 0, 4610, 500, 00
Site  : B3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3n 91280-1522 244328 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1S %27 6808 -12.93 6006 3291 LG 1.8 0.00 200 14 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
2 5651.B4 52.89 68.97 -16.08 37.56 33.81 1L.78 29.33 @.00 200 144 PEAK - . . o O o
3570081 53.97 105.20 -51.23 38.20 33.40 1176 29.39 0.00 200 144 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.07 52.34 118.95 -58.61 36.51 33.44 1178 29.39 @.80 200 144 PEAK 1 5B45.00 99.88 ------ ------ 83.52 33.88 1199 20.42 .60 200 144 PEAK
LCICNT)
1225
105
1
5
00 AVGUN4)
1
e T
,_'-—H/"‘_\'
0 S
[—
Avg Blank
1.
1000 200, 4600, 5600, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 91200-1522 240328 VERTICAL
+ REN:1060.060kHz VBW:0.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5B45.80 92,15 ------ ------ 75.79 33.88 1198 29.42 @.B@ 208 144 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-8 of 85

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
105,
PEAK_BE(UNII 4
s ™ (]
70,0 / \"
W% ]
525 ittt e TR R h " i
350
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNTI 4) 3m 91200-1522 240328 VERTICAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592425 5414 8875 -34.61 37.58 3410 1197 29.43 @.0p 208 144 PEAK
1 5048.25 56.38 88.20 -31.37 30.73 3419 1199 29.44 Q.00 200 144 PEM
"™ Level (dBuVim)
1225
105,
875
il { k AVG BEUNIY,
. N l
30
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG BE(UNIT 4) 3m 91200-1522 248328 VERTICAL
+ REN:1000. 06kHZ VBi:.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1 592500 46,80 68.20 -21.40 30.16 34.10 1197 29.43 0.00 200 144 AVERAGE
1 5058.58 47.18 68.20 -21.10 30.45 34.10 1199 29.44 0.08 200 144 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-9 of 85

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
EAKIUNI) EAKIUNI)
700 AR L] | | — [ (T [ ] | | — |
1 1
52! LD o AVG, 54
uwm,«mmw —— e R, S i ity " At sl
350! 35,
Peak “" ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site @ Q3CHIG-HY
Condition: PEAK(UNII) 3m 91260-1522 240323 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_ 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11690.00 68.29 74.60 -13.71 78.43 38.38 16.91 65.87 @.44 189 321 PEAC 1 116%.08 66.42 74.00 -13.58 79.56 38.38 16.91 65.87 .44 lo@ 3 PEAK
1 1169000 58.22 54.60 -3.7% 60.36 38.38 16.91 €5.87 @.44 169 321 AVERAGE 2 116%.00 50.69 34.00 -3.31 60.83 3838 1691 65.87 0.4 e 3 AVERAGE
3 17535.00 58.53 68.20 -17.67 54.71 39.08 21.41 ¢5.38 @.63  -- - PEAC 3 17535.00 56.01 68.20 -18.19 54,19 30.88 21.41 6538 .63 - -- PEAK
TEL : 886-3-327-0868 Page Number : C4-10 of 85

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G 1 AN 1 G
~14.5G 528 7k
Avg il A R %
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3n 91200-1520 240328 HORTZONTAL Condition: AVG(UNTE 4) 3n 91200-1520 240328 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG{UNI 4 AVG{UNI 4
~18G 528 L 7k i
WMWWWMMM e [ MMWM s
Avg % il
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3m 91200-1522 240308 HORTZONTAL Condition: AVG(UNTE 4) 3m 91200-1522 24328 VERTICAL
TEL : 886-3-327-0868 Page Number : C4-11 of 85

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Horizontal Fundamental
1 oLevel [gBuVim) 1 nLevel[dBuVim)
140 PERR_BE[URTA]| ™
1225 /| 12251
105, rw\ 105,
815 PEAK(UNI4)
Jj \M 5 (UNT4)
70. ”" J
700 UM 1 N 1 L ]
WA st il L
52.‘“‘"“"‘ i & L ettt
52 i gt gt M
350 . MNW’“‘
Peak f
11!
5600 5659, 5718, 5171, 5836. 5895
Frequency (Miz)
1000 200, 3400, 4500, 5800 7000
Site  : @3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3 91280-1522_24328 HORTZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
L SBLY7 5489 68.20 331 .66 2.9 IL68 9.8 0.00 119 360 PEAC Freq Level  Line Nargin Level Factor  Loss Factor Factor Renark
2 5658.15 53.53 68.31 -14.78 38.21 33.80 1L.78 29.33 @.06 119 360 PEAK - . . o O o
3570081 54.11 105.20 -51.09 38.3¢ 33.40 1176 29.39 0.00 119 360 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572007 53.67 118.95 -57.88 37.24 33.44 1178 29.39 @.88 119 360 PEAK 1 5865.00 163.45 ------ ------ §7.02 33.94 1191 29.42 @.6e 119 360 PEAK
" Level (dBuVim)
1225
105
1
5
00 AVGUN4)
A N
| e L—"-“_”_
o e I
50 e
Avg Blank
17!
1000 200, 40, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 912001522 240328 HORTZONTAL
+ REN:1060.060kHz VBW:0.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5865.88 96.21 ------ ------ 79.75 33.96 1192 29.42 8.80 119 360 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-12 of 85



wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Horizontal Fundamental
"™ Level (dBuVim)
1225
105,
m PEAK_BE(UNII 4
875 Ll
0.0 \M
MM 1 2
7 e Meratthhndihr M' ™ Dol
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592358 56.44 89.30 -32.86 39.81 34.10 1196 20.43 @.0e 119 360 PEAK
1 596225 56.83 88.20 -31.37 40.17 3410 12.00 29.44 Q.00 119 36h PEAK
"™ Level (dBuVim)
1225
105,
875
il AVG BEUNIY,
52 2
30
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG_BE(UNIT 4) 3m 91200-1522 248328 HORIZONTAL
+ REN:1000. 06kHz VBi:.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592508 47.12 68.20 -21.06 30.48 34,10 1197 29.43 @.00 119 360 AVERAGE
1 502858 47.23 68.20 -20.97 30.60 34.10 11.97 29.44 Q.08 119 360 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-13 of 85

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Vertical Fundamental
1o Leve (dBuim) - 1oLevel (dBuvm)
B PEAR BE[UNTA]] 14
125 /| 125
105 !
j‘ '\ 105,
815 PEAK(UNI4)
j M« w5 L
70 J
Py o e I T 1 i 1
e hatootosron i Sl et
52! D it | HEAAARBES
30 MWW""WMW S
JE...W
Peak f
11!
5600 5650, 58, 511, 5836, 5895
Fraquency (MHz)
1000 200, 3400, 4500, 5800 7000
Site  : G3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3n 91280-1522 244328 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
L S6.06 571 68.20 1349 30.50 291 1L68 9.8 0.00 09 16 PEAC Freq Level  Line Nargin Level Factor  Loss Factor Factor Renark
2 5658.45 53.74 68.53 -14.79 38.42 33.80 1178 29.33 0.00 480 186 PEAK - . . o O o
3 570178 55.25 105.70 -50.45 39.48 33.40 1176 29.39 0.00 408 186 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572936 52.73 111.62 -58.89 36.99 33.44 11.78 29.39 @.80 480 106 PEAK 1 5865.00 167.24 ------ ------ 98,78 33.96 11.92 29.42 @.B@ 408 186 PEAK
LCICNT)
1225
105 {
5
00 AVGUN4)
A N
== T
™
% P
JUEE—
Avg Blank
1.
1000 200, 40, 400, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 91200-1522 240328 VERTICAL
+ REN:1060.060kHz VBW:0.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5865.00 100.85 ------ ------ 83.50 33.96 11.92 29.42 .08 469 185 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-14 of 85

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
105, fr—y
PEAK_BE(UNII 4
875 Ll
0.0 |
M A 2
52 5t A Bt b
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNTI 4) 3m 91200-1522 240328 VERTICAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592458 55.32 88.57 -33.25 36.68 34.10 1197 29.43 @.00 408 106 PEAK
1 5099.58 56.39 88.20 -31.31 30.72 3419 12.02 29.45 0.00 408 106 PEAK
"™ Level (dBuVim)
1225
105,
875
il / AVG BEUNIY,
52 2
350
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG BE(UNIT 4) 3m 91200-1522 248328 VERTICAL
+ REN:1000. 06kHZ VBi:.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592500 46.95 68.20 -21.25 30.31 34,10 1197 29.43 0.00 408 106 AVERAGE
1 597858 47.18 68.20 -21.07 30.52 34.10 12.01 29.45 0.08 400 106 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-15 of 85

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 %Lml(ﬂ&l\”m] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UNI) EAK[UNI)
700 AR L] | ] [ (T I ] | [ —— |
1 1
@ AVG, 54 @ AVG, 54
o e o] e S S, et . n it e P g, oy ot
350! 35,
Peak - ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ @3CHIG-HY Site & 3CHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORTZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11736.00 59.19 74,60 -14.81 69.30 33.40 16.94 65.89 .44 161 319 PEAK 1 11730.08 60.89 74.66 -13.91 70.20 38.40 16.94 65.39 0.4 103 7 PEAK
1 10730.00 50.24 54,00 -3.76 60.33 3B.40 16.94 6589 Q.44 161 319 AVERAGE 2 1730.00 5102 54.60 -2.9% G113 38.40 16.94 65.89 0.4 103 7 AVERAGE
3 17595.00 50.79 68.20 -17.41 54.65 39.20 21.48 65.26 .63 .- -- PEAK 3 17595.08 50.29 68.20 -17.91 54.15 39.29 21.48 65.26 @.63 - -- PEAK
TEL : 886-3-327-0868 Page Number : C4-16 of 85

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Vertical
meeI{mNJm] 14“memlnmn)
105 105
#15 i3
14.47G 1 AN 1 G
~14.5G 528 7k
Avg 0 bl
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3n 91200-1520 240328 HORTZONTAL Condition: AVG(UNTE 4) 3n 91200-1520 240328 VERTICAL
14eu;\rel{umu\mn] 14“memlnmn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG{UNI 4 AVG{UNI 4
~18G 528 L 7k i
A S S e i — OV . ey
Avg %l il
118 1A
11 11780, 17800, 17880, 11840, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3m 91200-1522 240308 HORTZONTAL Condition: AVG(UNTE 4) 3m 91200-1522 24328 VERTICAL
TEL : 886-3-327-0868 Page Number : C4-17 of 85

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Horizontal Fundamental
1o Lavel[dBuVim) - 1oLevel (dBuvm)
1 PERRBE[UNI]] 14
1225 /| 12251
105 106 1
875 PEAK[UNI4)
/ 475 0
70 IVN J
70— TN M ] LT ]
52.:1\ ”2 N 3w " s Al Ay )M.q‘w
by ol 1t R " ..Jw‘m«“"“
350 s
JF WM
1! .
Peak
1.
5600 5659, 5718, 5771 5836, 5895
Fraquency (MHz)
1000 200, 40, 4600, 5800, 7000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNIT 4) 3 91280-1522_24328 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I+ 1080 30kHz VBH: 3008 Oaald'lz SHTduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1S9 91 68201309 3.B 381 ILGS 2.7 0.0 408 BLPEA Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
2 5658.74 53.42 68.75 -15.33 36.9 33.81 1L.78 29.38 @.00 400 81 PEAK - . . o O o
357060 55.43 105.37 -49.94 39.66 33.40 1176 29.39 0.00 400 Bl PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.87 54.01 118.95 -56.94 38.18 33.44 1L.78 29.39 Q.00 400 81 PEAK 1 5885.00 161.94 ------ ------ 85.48 34.84 11.93 29.43 0.00 L0 81 PEAK
LCICNT)
1225
105
1
5
00 AVGUN4)
1
L T T
e
% [,
L] ——
Avg Blank
1.
1000 200, 40, 400, 5600, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 912001522 240328 HORTZONTAL
+ REN:1060.060kHz VBW:0.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5885.00 94,28 ------ ------ 71.74 3484 1193 29.43 @.00 460 81 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-18 of 85

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Fundamental
"™ Level (dBuVim)
1225
105,
PEAK_BE(UNII 4
875 Ll
0.0 b
va ;
52 b AP rp—" Aot gk
350
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592450 58,14 88.57 -30.43 4L.58 34.10 1197 2943 e.0p  4ee B PEA
1 5939.58 57.25 88.20 -30.95 40.61 34.10 1198 29.44 0.00 408 81 PEM
"™ Level (dBuVim)
1225
105,
875
il AVG BEUNIY,
7k
350
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG_BE(UNIT 4) 3m 91200-1522 248328 HORIZONTAL
+ REN:1000. 06kHz VBi:.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1 595,08 47.23 68.20 -20.97 30,59 34.10 1197 29.43 0.00 408 Bl AVERAGE
1 5026.08 47.47 68.20 -20.73 30.34 3410 1197 29.44 0.08 400 81 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-19 of 85
FAX : 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Vertical Fundamental
1o Leve (dBuim) - 1oLevel (dBuvm)
1 PERRBE[UNI]] 14
1225 /| 12251
15 1
10} /' 1
875 PEAK{UNI4)
L:/ 475 0
70 J
AT S N [ L L
71 12.. 3‘4 PRI WP 1 VYW PPN PRY AP
w " ' 52. oty A g MM
jinn P
ki3
350 WW
350
11!
Peak
1.
5600 5659, 5718, 5771 5836, 5895
Fraquency (MHz)
1000 200, 40, 4600, 5800, 7000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK_BE(UNLI 4) 3n 91200-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNIT 4) 3n 91280-1522 244328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I+ 1080 30kHz VBH: 3008 Oaald'lz SThuto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1 SR.45 .80 68201331 3.6 3293 LG 2.3 0.00 M 101 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
1 5650.45 5253 68.53 -16.00 37.21 33.00 1170 293 0.0 39 161 PEAC N ———
3570148 53.84 105.62 -51.78 38.87 33.40 1176 29.39 0.00 395 181 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572036 53.89 11162 -57.73 35.06 33.44 1L7F 29.39 .08 39 181 PEAK 1 5885.00 183,54 ------ ---- 9197 34.86 1194 29.43 @00 36 181 PEAK
LCICNT)
1225
105 1
5
700 RGN 4)
3 A
I
T T
0 -
[
Avg Blank
1.
1000 200, 40, 400, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 91200-1522 240328 VERTICAL
+ REN:1060.060kHz VBW:0.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5885.00 100.87 ------ ------ 8430 34.86 11.94 29.43 .68 396 181 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-20 of 85

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
105, /— \‘
PEAK_BE(UNII 4
875 1 Ll
70,0 Af
1 W‘%
52 5 bt bttt e bt U‘ANM» i Mol
30
Peak n Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNTI 4) 3m 91200-1522 240328 VERTICAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1590375 B0.68 103.77 -23.09 64.06 34.10 1195 29.43 @.00 396 101 PEAK
1 5025.25 62.07 8B.20 -26.13 45.44 3410 11.97 29.44 Q.00 396 181 PEAK
"™ Level (dBuVim)
1225
105,
875 \1
(i AVG BE(NI4)
B! /
30
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG BE(UNIT 4) 3m 91200-1522 248328 VERTICAL
+ REN:1000. 06kHZ VBi:.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589525 7434 90.82 -15.68 57.75 34.08 1194 29.43 0.00 396 101 AVERAGE
1 5025.08 49.03 68.20 -19.17 3239 3410 1197 29.43 0.08 396 101 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLmI«IBu\mn] " Level (dBuVim)
1225 1225
1050 105
5 85
EAKIUNI) EAKIUNI)
700 AR L] | ] [ (T I ] | [ —— |
1 1
. . =
L bt or Aoy A A L I T e v
350! 35,
Peak - ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ @3CHIG-HY Site & 3CHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORTZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 10776.00 66.62 74.60 -13.9 70.11 33.40 16.98 65.91 .44 168 320 PEAK 1 1770.08 60.77 74.66 -13.23 70.56 38.40 16.98 65.91 0.4 101 8 PEAK
1 1770.00 49.80 54,60 -4.20 59.89 3B.40 16.98 6301 Q.44 160 320 Average 2 U770.00 50.49 54.60 -3.51 60.50 38.40 16.98 65.91 0.4 10l 8 AVERAGE
3 17655.00 50.35 68.20 -17.85 53.85 39.54 21.56 65.23 .63 .- -- PEAK 3 17655.08 50.95 68.20 -17.25 54.45 39.54 2156 65.23 @.63 -~ - PEAK
TEL : 886-3-327-0868 Page Number 1 C4-22 of 85
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G 1 AN 1 G
~14.5G 528 7k
Avg 0 bl
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3n 91200-1520 240328 HORTZONTAL Condition: AVG(UNTE 4) 3n 91200-1520 240328 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG{UNI 4 AVG{UNI 4
~18G 528 L 7k i
| s I I ]
Avg %l il
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3m 91200-1522 240308 HORTZONTAL Condition: AVG(UNTE 4) 3m 91200-1522 24328 VERTICAL
TEL : 886-3-327-0868 Page Number : C4-23 of 85
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Pol. Horizontal Fundamental
L8Vl [dBuVim) 4o -evel (dBuIm)
1 PERRBEUNITA]] 14l
1225 /| 12251
1
10! 1\ 15
875 PEAK[UNI 4)
/ \ﬂ 015 e
. Al | J
, Mo L0 O e T e e O
52,51 " o A ki 4- o et ettt g "
5! B AT | L Lt
3, bt
30 WNMWW’“M
JEN,.WMM
11!
Peak
1.
5600 5659, 5718, 5771 5836, 5895
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ G3CHIG-HY Frequency (NHz)
Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNIT 4) 3 91280-1522_24328 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I+ 1080 30kHz VBH: 3008 Oaald'lz SHTduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1 S649.85 5621 68.20 -11.99 40.89 33.00 1.7 29.38 0.89 108 135 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.15 52,52 68.31 -15.79 37.20 33.80 1178 29.33 @.00 1@ 135 PEAK - . . o O o
3 5700.60 55.51 105.37 -49.86 39.74 33.40 1176 29.39 0.00 108 135 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.66 54.74 112.29 -57.55 36.91 33.44 1178 29.39 @.88 18@ 135 PEAK 1 5845.00 110.74 ------ ------ 94,36 33.90 11.98 29.42 @.B@  le@ 135 PEAK
" Level (dBuVim)
1225
105 1
75
00 AVGUN4)
A O
R il
_'—"“-&‘_'_'H_’
% [
50
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 912001522 240328 HORTZONTAL
+ REN:1060.060kHz VBW:0.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 545,00 183.98 ------ ------ 87.54 33,88 119 29.42 @.88 1@ 135 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
"™ Level (dBuVim)
1225
105 i
'" o
PEAK_BE(UNII 4
875 Ll
70 lj }L\“tﬂ
704 i
o Mo,
52.rJA y n ek e Mgl Mty tpb o Al
30
Peak n Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592358 55.83 89.30 -33.47 39.20 34.10 1196 29.43 e@.0p  lee 135 PEAK
1593575 56.75 88.20 -31.45 4011 3410 1198 29.44 0.00 108 135 PEAK
"™ Level (dBuVim)
1225
105,
875 }Hv‘
il / \\ AVG BEUNIY,
i R
350
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG_BE(UNIT 4) 3m 91200-1522 248328 HORIZONTAL
+ REN:1000. 06kHz VBi:.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1 592508 47.28 68.20 -20.97 30.64 34,10 1197 29.43 0.00 108 135 AVERAGE
1 599825 47.63 68.20 -20.57 30.95 3410 12.03 29.45 0.08 108 135 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1o Leve (dBuim) - 1oLevel (dBuvm)
1 PERRBE[UNI]] 14
1225 /| 12251
105 !
(""\ 105
875 PEAK[UNI4)
\ 475 0
70 'II J
AT S N L L
1 2 K
52! el b
5! h P, Yo N
30 e WWW !
350
11!
Peak
1.
5600 5659, 5718, 5771 5836, 5895
Fraquency (MHz)
1000 200, 40, 4600, 5800, 7000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK_BE(UNLI 4) 3n 91200-1522 240328 VERTICAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNIT 4) 3n 91280-1522 244328 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I+ 1080 30kHz VBH: 3008 Oaald'lz SThuto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1S5 41 6B -1L70 3. 3291 ILGE 1.8 0.00 108 119 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
1 S651.64 5438 68.57 -14.50 39.85 33.61 170 293 0.0 108 119 PEAC N ———
3570081 53.46 105.20 -51.74 37.69 33.40 1176 29.39 0.00 108 119 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572087 53.39 110.95 -57.56 37.56 33.44 1L78 29.39 .00 100 119 PEAC 1 5345.00 106,36 ------ ------ B9.98 33.99 1199 2941 0.80 108 119 PEAC
LCICNT)
1225
105 1
5
700 AVGUNI4)
A A o
R B
,,,—ww-—.,_.—"_"—'_'_'ﬂm_‘
0 =
e
Avg Blank
1.
1000 200, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 91200-1522 240328 VERTICAL
+ REN:1060.060kHz VBW:0.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5B45.00 98.89 ------ ------ §2.51 33.9 11.96 29.42 .68 189 119 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-26 of 85

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
105, F,,
PEAK_BE(UNII 4
875 Ll
70 / {LN
oy W
M i ! :
52 5t I Hovstenssababi it i " )
350
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNTI 4) 3m 91200-1522 240328 VERTICAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592325 56.07 89.48 -33.41 39.44 34,10 1196 20.43 @.00 lee 119 PEAK
1 508125 57.36 88.20 -30.40 4114 3410 12.01 29.45 0.00 108 119 PEAK
"™ Level (dBuVim)
1225
105,
s [
il } \ AVG BEUNIY,
. [\ 2
350
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG BE(UNIT 4) 3m 91200-1522 248328 VERTICAL
+ REN:1000. 06kHZ VBi:.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592508 47.00 68.20 -21.20 30.36 34.10 1197 29.43 @.00 108 119 AVERAGE
1503075 47.33 68.20 -20.87 30.70 34.10 1197 29.44 0.08 108 119 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-27 of 85
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Pol. Horizontal Vertical
1 %Lml{mwm] " Level (dBuVim)
1225 1225
1050 105
5 85
EAKIUNI) EAKIUNI)
700 AR | L] | ] [ (T I : ] | [ —— |
. i . S——C
B N T e T MY, o bbbt e ed 44 P
i Ui
350! 35,
Peak - ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ @3CHIG-HY Site & 3CHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORTZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1169.00 64.58 74.68 -9.42 74.72 3B.38 16.91 65.67 0.4 168 48 PEAC 1 11690.08 62.58 74.66 -11.42 7272 38.38 16.91 65.87 @.44 303 342 PEAK
1 1169.00 53.08 54.60 -0.92 63.22 3838 16.91 6587 Q.44 160 45 AVERAGE 2 11690.08 51.02 54.60 -2.9% 61.16 38.38 16.01 65.87 @.44 303 342 AVERAGE
3 17535.00 43.16 65.20 -20.84 5234 39.08 2141 65.38 .63 .- -- PEAK 3 17535.08 50.88 68.20 -17.32 55.06 39.08 21.41 6536 @.63 - -- PEAK
TEL : 886-3-327-0868 Page Number : C4-28 of 85
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G 1 AN 1 G
~14.5G 528 7k
Avg % N % 7
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3n 91200-1520 240328 HORTZONTAL Condition: AVG(UNTE 4) 3n 91200-1520 240328 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG{UNI 4 AVG{UNI 4
~18G 528 L 7k i
e MWM Ww MWWMWW e
Avg % il
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3m 91200-1522 240308 HORTZONTAL Condition: AVG(UNTE 4) 3m 91200-1522 24328 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C4-29 of 85
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Pol. Horizontal Fundamental
1y L8vel (BUVim) 1 Level (dBuNim)
141, PERR_BE[URTA]| ™
1225 /| 12251
1
10 ﬁ \ 5
815 PEAK{UNI 4)
/ M 5 (UNI4)
0 J
| | 1] ]
N 52. ) 'l m
35" —_ T
350
Peak .
11!
5600 5659, 5118, 5111, 5836. 5805
Frequency (Miz)
1000 20, 0, 500, 00
Site  : B3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3 91280-1522_24328 HORTZONTAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos

1 SELE6 B2 6R.20-12.48 6049 3293 ILGE 2.3 0.00 108 13 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark

2 565133 S5.61 69.19 -13.58 40.28 33.81 1170 29.33 0.0 109 136 PEAK -

3570030 54.26 105.28 -51.02 38.49 33.40 1176 29.39 0.00 108 136 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg

4 57907 543311095 -56.62 38.50 33.44 1L78 20.39 0.00 109 136 PEAK 1 5865.80 110,32 ----en -oooen 93.36 33.96 1192 29.42 0.08 109 136 PEAK
PNECICIL)
1225
115, 1
a5
700 RGN 4)
901 A

R
,_.M..\..\__./“_‘_'_‘_'H
k3 -
L1
Avg Blank
1.
1000 2200, 5 5800, 7000
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 912001522 240328 HORTZONTAL
+ REN:1060.060kHz VBW:0.750kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5865.00 183.04 ------ ------ 86.58 33.96 11.92 29.42 @.88 1@ 135 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
"™ Level (dBuVim)
1225
108 e
10! /
PEAK_BE(UNII 4
875 Ll
1 ) IM
704 L
MNWM me 2
525 besepbrpb oAt s
350
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592458 55.85 88.57 -3.7 39.21 3410 1197 29.43 @.0p  lee 136 PEAK
1 5030.08 56.66 88.20 -31.54 40.03 3410 1197 29.44 Q.00 108 136 PEAK
"™ Level (dBuVim)
1225
105,
875
il / AVG BEUNIY,
7k 2
30
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG_BE(UNIT 4) 3m 91200-1522 248328 HORIZONTAL
+ REN:1000. 06kHz VBi:.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1 592508 47.32 68.20 -20.88 30.68 34.10 1197 29.43 0.00 108 136 AVERAGE
1 5043.08 47.51 68.20 -20.69 30.57 34.10 1198 29.44 0.08 108 136 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-31 of 85
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Pol. Vertical Fundamental
1o Lavel[dBuVim) - 1oLevel (dBuvm)
141, PERR_BE[URTA]| ™
1225 / 12251
105, 1
F 105
o5 PEAK(UNI 4)
/ \ 5 (UNI4)
. J
’ 5! » . etiteerd ool W
30 g e bbb
340
Peak .
1!
5600 5659, 5118, 5111, 5836. 5805
Frequency (Mz)
1000 20, 0, 500, 00
Site  : B3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3n 91280-1522 244328 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1S54 98 682012 .79 BB LG 1.7 0.00 101 114 PR Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
2 5658.15 53.28 68.31 -15.11 37.88 33.80 1L.78 29.33 @.00 1ol 114 PEAK - . . o O o
3 570148 55.25 105.62 -50.37 39.48 33.40 1176 29.39 0.00 101 114 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572036 55.68 111.62 -56.02 39.77 33.44 1178 29.39 @.8e 1ol 114 PEAK 1 5865.00 106.47 ------ ------ 9.04 33.94 11.91 29.42 @.e@ 1ol 14 PEAC
LCICNT)
1225
105 1
5
00 AVGUN4)
1
R ]
.-—-ww—.v_n-"/"_‘w
0 =
—
Avg Blank
1.
1000 200, 40, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 91200-1522 240328 VERTICAL
+ REN:1060.060kHz VBW:0.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5865.00 98.84 ------ ------ §2.41 33.94 1191 29.42 @.68 181 114 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-32 of 85
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Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
105,
PEAK_BE(UNII 4
875 Ll
70,0
ww ;
51: FTam d ¥ ) Jy
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNTI 4) 3m 91200-1522 240328 VERTICAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
159308 56,15 B89.66 -33.51 39.52 34.10 119 20.43 e@.ee lel 114 PEAK
1595575 56.92 88.20 -31.26 40.27 3410 1199 29.44 0.00 1ol 114 PEM
"™ Level (dBuVim)
1225
105,
875
il AVG BEUNIY,
7k 2
350
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG BE(UNIT 4) 3m 91200-1522 248328 VERTICAL
+ REN:1000. 06kHZ VBi:.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1502508 47.04 68.20 -21.16 30.40 34.10 1197 29.43 @.00 1ol 114 AVERAGE
1 505425 47.39 68.20 -20.31 30.74 3410 1199 29.44 0.08 101 114 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-33 of 85
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Pol. Horizontal Vertical
1 %Lml{mwm] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UNI) EAK[UNI)
700 AR 1 L] | ] [ (T I ] ] | [ —— |
AVG, 54 AVG, 54
529 bt il 5 . " it
AR o P, gongcposbliale i TR R v
350! 35,
Peak “" ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ @3CHIG-HY Site & 3CHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORTZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11736.00 65.01 74.68 -8.99 75.12 33.40 16.94 65.89 .44 168 119 PEAK 1 1730.08 62.58 74.66 -11.50 72.61 38.40 16.94 65.89 @.44 302 341 PEAC
1 10730.00 52.85 54,60 -1.15 6296 3B.40 16.94 6589 Q.44 160 119 AVERAGE 2 1730.08 50.79 54.60 -3.21 60.90 38.40 16.94 65.89 @.44 302 341 AVERAGE
3 17595.00 49.95 65.20 -18.24 53.82 39.29 21.48 65.26 .63 .- -- PEAK 3 17595.08 49.38 68.20 -18.90 53.16 39.29 21.48 65.26 @.63 - -- PEAK
TEL : 886-3-327-0868 Page Number : C4-34 of 85

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Vertical
meeI{mNJm] 14“memlnmn)
105 105
#15 i3
14.47G 1 AN 1 G
~14.5G 528 7k
Avg % % u i -
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3n 91200-1520 240328 HORTZONTAL Condition: AVG(UNTE 4) 3n 91200-1520 240328 VERTICAL
14eu;\rel{umu\mn] 14“memlnmn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG{UNI 4 AVG{UNI 4
~18G 528 L 7k i
—— U =T — NI
Avg % il
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3m 91200-1522 240308 HORTZONTAL Condition: AVG(UNTE 4) 3m 91200-1522 24328 VERTICAL
TEL : 886-3-327-0868 Page Number : C4-35 of 85

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Horizontal Fundamental

4o Level dBuVim) 1 Level (dBuNim)

140 PERR_BE[URTA]| ™

125 ] 125

105 s !

} 105
875 PEAK(UNI 4)
/ s (UNI4)
70 J
Wyﬁ 200N MU ] 1] 1
1 3 e I s R = =

52. h L . St gt e Attt A 4 ARt her ‘ "
7 e ———— =

" % p—— bt

Peak .
17!
5600 5650, 58, 511, 5836, 5895
Frequency (MHz)
1000 200, 3400, 4600, 5800, 7000
Site  : B3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3 91280-1522_24328 HORTZONTAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
L OSBI3.07 .73 68.20 .47 G058 2.8 1L66 9.3 0.00 19 134 PEAC Freq Level  Line Nargin Level Factor  Loss Factor Factor Renark
2 5658.15 52.88 68.31 -15.43 37.56 33.80 1L.78 29.33 0.00 180 134 PEAK - . . o O o
3 570.89 55.25 105.45 -50.20 39.48 33.40 1176 29.39 0.00 108 134 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572036 54.91 111.62 -56.71 39.88 33.44 11.78 29.39 @.80 180 134 PEAK 1 5885.00 110,68 ------ ------ 94,11 34.86 11.94 29.43 @.B@ le@ 134 PEAC
" Level (dBuVim)
1225
105
5
00 AVGUN4)
A N o
R N |
-'_”,_.H_,_.—M-—r
% [
i —
Avg Blank
17!
1000 200, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 912001522 240328 HORTZONTAL
+ REN:1060.060kHz VBW:0.750kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 588508 183.57 ------ ------ 87.00 34.86 11.94 20.43 0.8 1@ 134 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-36 of 85



wamonas. FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Fundamental
"™ Level (dBuVim)
1225
105 i
10!
PEAK_BE(UNII 4
875 Ll
70 \/ MI
704 ¥
2
57 B ok vt o "
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589550 87.67 109.83 -22.16 7L.08 34.08 1194 20.43 @.00 lee 134 PEAK
1 5028.25 57.13 88.20 -31.07 40.58 34.19 1197 29.44 0.00 108 134 PEM
"™ Level (dBuVim)
1225
105,
875 11
il AVG BEUNIY,
7k / 2
30
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG_BE(UNIT 4) 3m 91200-1522 248328 HORIZONTAL
+ REN:1000. 06kHz VBi:.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589525 76,14 90.02 -13.88 59.55 34.08 1194 20.43 0.00 108 134 AVERAGE
1 5026.58 43.19 68.20 -20.01 3L.56 34.10 11.97 29.44 0.00 108 134 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-37 of 85

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Vertical Fundamental
. Level (BuVim)  Level (dBuVim)
141, PERR_BE[URTA]| ™
1225 J 115
105 1
105
875 PEAK(UNI 4
/ 5 (UNI4)
70 J
T | W e | U L]
52,5 dibtgh iy w12| ™ uu}ua PR R L o M i \M«w‘
5! o AT L o piliad
it
ki3
. i
Peak .
11!
5600 5659, 5748, 5711 583, 5495
Frequency (MHz)
1000 200 4600 5800, 7000
Site  : B3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3n 91280-1522 244328 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos

1 SE3.96 .93 6B -13.07 NG RLGE ILTE 1.8 0.0 108 96 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark

2 5650.74 53.27 6875 -15.48 37.94 3381 1170 29.33 0.0 109 9 PEAK -

3 570.60 53.61 105.37 -51.76 37.84 33.40 1176 29.39 0.00 108 9 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg

4 7007 533211095 -57.63 37.49 3344 1LTE 2039 0.00 109 9 PEAK 1 585,00 105,94 ----en -oooen 89.37 34.86 1194 20.43 0.60 100 % PEAC
PNECICIL)
1225
105 1
a5
700 RGN 4)
901 1

]
_.-—"“M-‘_'_F““
" [
Lo
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 91200-1522 240328 VERTICAL
+ REN:1060.060kHz VBW:0.750kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5885.00 98.48 ------ ------ 81.94 34,84 1193 29.43 0.8 188 95 AVERAGE

TEL : 886-3-327-0868

Page Number : C4-38 of 85
FAX : 886-3-327-0855



wamonas. FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
105 [ ¥
i PEAK_BE(UNII 4
875 ) L]
0.0 ¥
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNTI 4) 3m 91200-1522 240328 VERTICAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589525 8877 1le.e2 -21.25 7L18 34.08 1194 20.43 @.00 lee 74 PEAK
1 5025.08 G4.69 8B.20 -23.51 43.05 3419 1197 29.43 o0.00 108 74 PEA
"™ Level (dBuVim)
1225
105,
875 \1
il AVG BEUNIY,
7k
350
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG BE(UNIT 4) 3m 91200-1522 248328 VERTICAL
+ REN:1000. 06kHZ VBi:.750kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1 5895.25 73.55 90.02 -16.47 56,96 34.08 1194 20.43 0.00 108 74 AVERAGE
1 5025.08 50.38 68.20 -17.87 33.74 3410 1197 29.43 0.08 108 74 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-39 of 85
FAX : 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UNI) EAK[UNI)
700 AR L] | ] [ (T I ] ] | [ —— |
. e .
5 ottt I SN BPRATEN AP FTETY ity vt MMMWWMMJWM*‘
350! 35,
Peak “" ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ @3CHIG-HY Site & 3CHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORTZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 10776.00 64.13 74,68 -9.87 74.22 33.40 16.98 65.91 .44 168 118 PEAK 1 1770.08 62.76 74.68 -11.22 72,87 38.40 16.98 65.91 @.44 329 343 PEAC
1177000 5372 54,60 -0.28 63.61 3B.40 16.98 6301 Q.44 160 113 AVERAGE 2 U700 5218 54.60 -1.99 62,19 38.40 16.98 65.91 @.44 329 343 AVERAGE
3 17655.00 50.73 68.20 -17.47 54.23 39.54 21.56 65.23 .63 .- -- PEAK 3 17655.08 51.21 68.20 -16.99 54.71 39.54 2156 65.23 @.63 -~ -- PEAK
TEL : 886-3-327-0868 Page Number : C4-40 of 85

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Vertical
meeI{annn] M“LWHIIIBIIWIH}
105 105
#15 i3
14.47G 1 AN 1 G
~14.5G 528 7k
Avg MWWMWM JENMWMM ]
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3n 91200-1520 240328 HORTZONTAL Condition: AVG(UNTE 4) 3n 91200-1520 240328 VERTICAL
14‘“|Lo;\rtal{|lﬂ||\n|n] M“LWHIIIBIIWIH}
105 105
1050 1050
#15 i3
17.7G 100 100
AVG{UNI 4 AVG{UNI 4
~18G 528 L 7k i
P N = . ——_
Avg 0 bl
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3m 91200-1522 240308 HORTZONTAL Condition: AVG(UNTE 4) 3m 91200-1522 24328 VERTICAL
TEL : 886-3-327-0868 Page Number : C4-41 of 85

FAX: 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Horizontal Fundamental
1y L8vel (BUVim) 1 Level (dBuNim)
b PERR_BE[URTA]| 1
1225 /| 12251
anE 1
10 \ 1
815

. PEAK{UNI )
] 1A J

. i " o T T I
52. S (ISR N ey 3 4 T TR PR IR ATy

R » T e

" WW*MM“ e -

350
Peak f

1.

5600 5659, 5718, 5171, 5836. 5895

Frequency (Hz)
1000 2200, 3400, 4600, 5800, 7000
Site  : @3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3 91280-1522_24328 HORTZONTAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 S649.56 55.48 68.20 -12.72 40.16 33.00 1170 29.38 0.89 108 123 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5658.15 54.65 68.31 -13.66 39.33 33.80 1L.78 29.33 @.00 1@ 123 PEAK - . . o O o
3 5703.84 55.19 106.28 -51.09 39.41 33.41 1176 29.39 0.00 108 123 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.87 53.39 118.95 -57.56 37.56 33.44 11.78 29.39 @.8a 18@ 123 PEAK 1 5B45.00 168.99 ------ ------ 92.61 33.90 11.98 29.42 @.B@ le@ 123 PEAK
" Level (dBuVim)
1225
105, 1
75
00 AVGUN4)
N I
Lo
| et
ki S i
|
Avg Blank
1.
1000 2200, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 912001522 240328 HORTZONTAL
+ RBI: 1009, 068kHZ VBi: 1. 100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5845.00 18149 ----mn --ooee 85.11 33.9 119 20.42 @.88 1@ 123 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C4-42 of 85

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Horizontal Fundamental
"™ Level (dBuVim)
1225
‘IG: f«M \
PEAK_BE(UNII 4
875 Ll
70 LR \
704 |
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592458 5446 88.57 -34.11 7.2 3410 1197 20.43 @.0p  lee 123 PEAK
1 502558 56.20 88.20 -32.00 39.57 34.19 1197 29.44 Q.00 108 123 PEM
"™ Level (dBuVim)
1225
105,
0 ]
il J \ AVG BEUNIY,
7k 2
350
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG_BE(UNIT 4) 3m 91200-1522 248328 HORIZONTAL
+ REN:1000. 06kHZ VBi: 1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592508 47.35 68.20 -20.85 30.71 34.10 1197 29.43 0.00 108 123 AVERAGE
1 504525 47.65 68.20 -20.55 3L.01 3410 1198 29.44 0.08 108 123 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-43 of 85

FAX: 886-3-327-0855



wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Vertical Fundamental
1o Lavel[dBuVim) - 1oLevel (dBuvm)
141, PERR_BE[URTA]| ™
1225 /| 12251
" 106 I
o5 PEAKIUNI 4)
/ \k 5 (UNI4)
0 i J
1 : Mj T S e O 1 | i L]
52! f AT i W ]
350 ) W fw TR
Peak .
1!
5600 5659, 5118, 5111, 5836. 5805
Frequency (Miz)
1000 20, 0, 500, 00
Site  : B3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3n 91280-1522 244328 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 SE.T3 5498 68.20 -13.22 39.77 3091 1.68 29.38 0.80 408 77 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5652,22 53.98 69.85 -15.95 38.56 33.82 1L.78 29.38 @.00 400 77 PEAK - . . o O o
3570030 55.32 105.28 -49.96 39.55 33.40 1176 29.39 0.00 408 77 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.87 52.66 118.95 -58.29 36.83 33.44 1IL78 29.39 Q.00 400 77 PEAK 1 5B45.00 165.18 ------ ------ 88.72 33.9 11.9¢ 29.42 @.0e 460 77 PEAK
" Level (dBuVim)
1225
5
10! ]
75
00 AVGUN4)
g 1
I
_a-“"'ﬁﬂ
e
Avg Blank
1.
1000 2200, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 91200-1522 240328 VERTICAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5845.88 97.17 ----mn -ooeee 80.79 3399 119 29.42 @.88 4@ 77 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-44 of 85

FAX: 886-3-327-0855
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Report No. : FR450901F

Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
105, r"w
PEAK_BE(UNII 4
875 Ll
70,0 jI H\*
2
52.rm v il e e iy Wi M " Aeestefiirt, koAb it
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNTI 4) 3m 91200-1522 240328 VERTICAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592458 55,53 88.57 -33.04 36.89 34.10 1197 29.43 @.0p  dee 77 PEAK
1 5028.25 56.27 88.20 -31.93 30.64 3410 11.97 29.44 0.00  4e8 77 PEM
"™ Level (dBuVim)
1225
105,
s -
il [ \ AVG BEUNIY,
7k / \\ 2
30
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG BE(UNIT 4) 3m 91200-1522 248328 VERTICAL
+ REW:1000. 06kHZ VBi: 1,100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592508 47.17 68.20 -21.03 30.53 34.10 1197 29.43 @.00 408 77 AVERAGE
1 5097.08 47.68 68.20 -20.57 3100 34.10 12.03 29.45 0.08 400 77 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-45 of 85
FAX : 886-3-327-0855




wamonas. FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Vertical
1 HLMI«IB!IVJIH] " Level (dBuVim)
1225 1225
1050 105
5 85
EAKIUNI)
700 AR | L] | ] (T I ] | [ —— |
1
AVG 54
95 I o g, ¥ i i it WW-W*V\:*‘%
T S bt i s et il
350! 35,
Peak - ]
175 11!
Avg
T000 9200 H400. 1 15800, 000 9200, 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ @3CHIG-HY Site & 3CHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORTZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg
1 11690.00 64.24 74.68 -9.76 7433 33.38 16.91 65.87 @.44 180 210 PEAC

1 1169000 533.32 54.60 -0.68 63.46 33.38 16.91 €5.87 @.44 109 210 AVERAGE

3 17535.00 58.37 68.20 -17.83 54.55 39.08 21.41 #5.38 @.63  -- - PEAK

Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1169.08 58.89 74.60 -15.11 69.63 38.35 16.91 65.87 @.44 308 89 PEAK

2 116%.08 49.81 54.00 -4.19 59.95 38.3F 1691 65.87 @.44 308 B9 AVERAGE

3 17535.00 49.56 68.20 -18.64 53.74 10,88 2141 6538 .63 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-46 of 85




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450901F

Pol. Horizontal Vertical
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
#15 i3
14.47G T Ay T ALY
~14.5G 528 7k
Avg % % M-
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3n 91200-1520 240328 HORTZONTAL Condition: AVG(UNTE 4) 3n 91200-1520 240328 VERTICAL
14‘“|Lc;\rel{|m||\n|n] M“Lmllmvnn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG{UNI 4 AVG{UNI 4
~18G 528 L 7k i
wmww%ww = — e R ey -
Avg %l il
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3m 91200-1522 240308 HORTZONTAL Condition: AVG(UNTE 4) 3m 91200-1522 24328 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C4-47 of 85

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

1o Leve (dBuim) - 1oLevel (dBuvm)

1 PERRBE[UNI]] 14

1225 /| 12251

1

10} [.-, 1 "

875 PEAK[UNI4)

J‘ Ll 475 0

70 J

70— TN M ] LT ]
1 2 3 4 LAY 15 ) S B =1 =t

51: FR. o b Mo fansl JTTN TR | dr A I
52! N » T L

. e

) Lt WWWM
350

11!

Peak

1.

5600 5659, 5718, 5771 5836, 5895

Fraquency (MHz)
1000 200, 40, 5800, 7000
Site  : BICHLG-HY Frequency (MHz)
Condition: PEAK_BE(UNLI 4) 3n 91200-1522 248328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNIT 4) 3 91280-1522_24328 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I+ 1080 30kHz VBH: 3008 Oaald'lz SHTduto

Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :

PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1S, 61 6820 -IL5) 6L 3.9 1.6 2.3 0.00 108 118 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
1565164 5457 68.57 -14.40 39.24 33.61 170 293 0.0 108 113 PEAC N ———
3570443 55.48 106.44 -50.96 39.78 33.41 1176 29.39 0.00 108 113 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572087 53.94 110.95 -57.01 3R.11 33.44 1L78 219.39 0.00 180 118 PEAK 1 5865.00 188,73 ------ ----- 9230 33.04 1191 20.42 @60 109 118 PEAK

LCICNT)
1225
105 {
5
700 AVG(UN4)
8 O
RSN b
_‘/—H—._.—‘—"—“-"‘
) e
et
Avg Blank
1.
1000 200, 40, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 912001522 240328 HORTZONTAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5865.80 99.72 ------ ------ §3.29 33.94 1191 29.42 @.68 189 118 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-48 of 85

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
"™ Level (dBuVim)
1225
105, /» MLW
PEAK_BE(UNII 4
875 Ll
70,0
2
52 Bt FRYTpme g P i, H it
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592508 54,90 88.20 -33.30 38.26 34.10 1197 29.43 @.0p lee 118 PEAK
1 596275 57.88 88.20 -30.37 4L.22 3410 12.08 29.44 Q.00 108 113 PEAK
"™ Level (dBuVim)
1225
105,
875
il J AVG BEUNIY,
52! \ 2
350
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG_BE(UNIT 4) 3m 91200-1522 248328 HORIZONTAL
+ REN:1000. 06kHZ VBi: 1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592508 47.22 68.20 -20.98 30,58 34.10 1197 29.43 0.00 108 113 AVERAGE
1 5060.08 47.55 68.20 -20.65 30.59 34.10 12.08 29.44 0.08 108 113 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-49 of 85

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
1w Level (dBuV/m) S " Level (dBuV/m)
1225 / 175
105 1
r"" 105
s H \ . PEAK(UNI 4
70
I O IR 1 1 i i AJ
525 1‘.2.‘. .BA....l Artstmtho skt i
5! I il b byt
350 ) WNM W s
Peak f
11!
5600 5659, 5718, A 5836. 5895
Fraquency (MHz)
1000 200, 3400, 4500, 5800 7000
Site  : G3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3n 91280-1522 244328 VERTICAL

LiJ?it ) Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I.1rlu1t . Read nt Cable Preamp  hux dPos  Tos
1 ST B58 6B -1.60 6035 3293 ILGE 1.3 0.0 M8 7 PEAK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
2 5650.45 5421 68.53 -14.32 38.39 33.00 1170 29.33 0.0 398 78 PEAK -
3570089 54.73 105.45 -50.72 38.95 33.40 1176 29.39 0.00 398 73 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 7007 533111095 -57.64 37.48 3344 1LTE 2039 0.00 98 73 PEAK 1 865,80 106.33 ----en --oo- 9.3 33.99 1192 29.42 .60 398 T3 PEAK
PNECICIL)
1225
1Y
10! i
a5
700 RGN 4)
1
IS, ———
8, e
G
Avg Blank
1.
1000 2200, 5800, 7000

3400, 4600,
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 91200-1522 240328 VERTICAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
O 8132 33.9 11.92 29.42 @.8 398 78 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
105,
PEAK_BE(UNII 4
875 Ll
0.0 /
b, ;
525l bt ot P il it i Mt
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNTI 4) 3m 91200-1522 240328 VERTICAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592425 55.36 8875 -33.39 3872 410 1197 2943 e.ee 398 78 PEAK
1 599625 56.72 88.20 -31.40 40.04 3410 12.03 29.45 0.08 398 7B PEMK
"™ Level (dBuVim)
1225
105,
s -
il AVG BEUNIY,
52! — 2
30
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG BE(UNIT 4) 3m 91200-1522 248328 VERTICAL
+ REW:1000. 06kHZ VBi: 1,100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592508 47.25 68.20 -20.95 30.61 34.10 1197 29.43 @.00 398 78 AVERAGE
1 597875 47.65 68.20 -20.55 30.99 3410 12.01 29.45 0.8 398 73 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-51 of 85
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 4ellLtweI{ilBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UNI) EAK(UNI)
700 AR | L] | | — [ (T [ ] | | — |
o A, 54 o ! A5
" TS R W R T L e S S 1 AT
350! 35,
Peak - ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site @ Q3CHIG-HY
Condition: PEAK(UNII) 3m 91260-1522 240323 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_ 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11730.00 63.72 74.60 -10.28 73.83 33.40 16.94 65.89 @.44 180 120 PEAC 1 11730.08 57.19 74.00 -16.81 67.30 38.40 16.94 65.89 @.44 108 352 PEAK
11173000 33.30 54.60 -0.70 63.4L 33.40 16.94 65.89 @.44 109 120 AVERAGE 2 11730.08 47.44 34.00 -6.36 57,53 38.40 16.94 65,89 0.44 108 352 AVERAGE
3 17505.00 58.60 68.20 -17.60 54.46 39.29 21.48 85.26 @.63  -- - PEAK 317595.00 50.24 68.20 -17.%6 54.10 30,29 2143 65.26 .63 - -- PEAK
TEL : 886-3-327-0868 Page Number : C4-52 of 85
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Report No. : FR450901F

Pol. Horizontal Vertical
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
14.47G 1 AN 1 G
~14.5G 528 7k
Avg il % i
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3n 91200-1520 240328 HORTZONTAL Condition: AVG(UNTE 4) 3n 91200-1520 240328 VERTICAL
mmei{nmnn) 14“memlnmn)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG{UNI 4 AVG{UNI 4
~18G 528 L 7k i
Wmmw”’“ﬁv—pﬂw MMMWMWM
Avg %l il
118 1A
11 11780, 17800, 17880, 11340, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3m 91200-1522 240308 HORTZONTAL Condition: AVG(UNTE 4) 3m 91200-1522 24328 VERTICAL
TEL : 886-3-327-0868 Page Number : C4-53 of 85

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
L8Vl [dBuVim) 4o -evel (dBuIm)
140 PERRBEUNITA]] 1
1225 /| 12251
108 ' 1
10! [| i 15
875 PEAK[UNI 4
/J 475 0
70 J
f | I I B 1 [ i |
1 I 00—t Heed d =
52,5ttt e e A b i
52! o i el g
ety S
ki3
30 st
3540
11!
Peak
1.
5600 5659, 5718, 5771 5836, 5895
Fraquency (MHz)
1000 2200, 3400, 4600, 5800, 000
Site @ G3CHIG-HY Frequency (WHz)
Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNIT 4) 3 91280-1522_24328 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I+ 1080 30kHz VBH: 3008 Oaald'lz SHTduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1 S648.89 55.04 68.20 -13.16 39.73 3299 1.7 29.38 0.89 108 124 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.33 53.79 69.19 -15.48 38.46 33.81 1L.78 29.33 0.00 180 124 PEAK - . . o O o
3570473 54.90 106.52 -51.62 39.12 33.41 1176 29.39 0.00 108 124 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.87 53.69 118.95 -57.26 37.86 33.44 11.78 29.39 @.80 180 124 PEAK 1 5885.00 108.47 ------ ------ 91.96 34.81 11.93 29.43 @.B@ le@ 124 PEAC
" Level (dBuVim)
1225
105, 1
75
00 AVGUN4)
g 11
IR S e
) e
Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 912001522 240328 HORTZONTAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5885.00 18071 ------ ------ 84.17 3484 1193 29.43 @.80 108 124 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-54 of 85
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Report No. : FR450901F

Pol. Horizontal Fundamental
"™ Level (dBuVim)
1225
105 el
10!
PEAK_BE(UNII 4
875 Ll
70,0
J :
52 5 iMoo A ANl i e Mg ok
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1 5895.25 93.16 110.02 -16.86 76.57 34.08 1194 20.43 @.00 le@ 124 PEAK
1 5930.25 57.38 88.20 -30.90 40.67 34.10 1197 29.44 Q.00 108 124 PEM
"™ Level (dBuVim)
1225
105,
875
il AVG BEUNIY,
52! / )
350
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG_BE(UNIT 4) 3m 91200-1522 248328 HORIZONTAL
+ REN:1000. 06kHZ VBi: 1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589525 78.44 90.02 -11.50 6L.65 34.08 1194 20.43 0.00 108 124 AVERAGE
1506275 47.75 68.20 -20.45 3109 3410 12.00 29.44 0.00 100 124 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-55 of 85
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Pol. Vertical Fundamental
1y L8vel (BUVim) 1 Level (dBuNim)
141, PERR_BE[URTA]| ™
1225 /| 12251
105 1
(vw mr
815 PEAK{UNI 4)
fj 5 (UNI4)
0 J
T S e O 1 [ i L]
52. 1,1 unvmnlzk L. ;.3 e 4 M i iy F ek . ‘ .
34 MMWWM S
30
Peak .
11!
5600 5659, 5118, 5111, 5836. 5805
Frequency (Mz)
1000 20, 0, 500, 00
Site  : B3CHIG-HY Frequency (MHz)

Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 VERTICAL

+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site @ B3CHIG-HY

Condition: PEAK(UNIT 4) 3n 91280-1522 244328 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos -+ RBi:1080. 030kHz VBH: 3008, B8ekHz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1 OSIRD B3 R0 -1L07 W96 R LG 0.7 0.0 M 77 PEK Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
2 5658.45 53.77 68.53 -14.76 38.45 33.80 1L.78 29.38 @.00 394 77 PEAK - . . o O o
3570081 53.62 105.20 -51.58 37.85 33.40 1176 29.39 0.00 394 77 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572936 53.89 111.62 -57.73 38.86 33.44 1IL78 29.39 Q.00 394 77 PEAK 1 5885.00 106.76 ------ ------ 98,22 34.84 1193 29.43 @.00 394 77 PEAK
LCICNT)
1225
5
10 ]
5
00 AVGUN4)
1
IM‘W_IJW_F’—H
J: ,_u-'-‘”"__mfm'-
0 e
Avg Blank
1.
1000 200, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 91200-1522 240328 VERTICAL
+ REN:1060.060kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5885.00 97.83 ------ ------ §1.26 34.86 11.94 29.43 .68 394 77 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-56 of 85
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Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
105, Wﬁn
PEAK_BE(UNII 4
875 Ll
0.0
| )
52.rlh At agir o f et B Lo A - A il 'n
30
Peak " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: PEAK_BE(UNTI 4) 3m 91200-1522 240328 VERTICAL
+ RB: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589525 B85.98 110.62 -24.04 69.39 34.08 1194 20.43 @.0e 34 77 PEA
1 5026.25 56.37 88.20 -31.83 30.74 3419 11.97 29.44 o.00 34 77 PEM
"™ Level (dBuVim)
1225
105,
875
il AVG BEUNIY,
52! -, 2
350
Avg " Blank
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG BE(UNIT 4) 3m 91200-1522 248328 VERTICAL
+ REW:1000. 06kHZ VBi: 1,100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589525 75.43 90.02 -14.39 58.84 34.08 1194 20.43 @.00 394 77 AVERAGE
1 5957.08 47.38 68.20 -20.37 30.73 34.10 1199 29.44 Q.08 394 77 AVERAGE
TEL : 886-3-327-0868 Page Number : C4-57 of 85
FAX : 886-3-327-0855




wamonas. FCC RADIO TEST REPORT Report No. : FR450901F

Pol. Horizontal Vertical
1 4ellLtweI{ilBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
EAKIUNI) EAKIUNI)
700 AR 1 L] | ] [ (T I ] | [ —— |
1
. . i
Lo T PRI I N W I oot atons ]
350! 35,
Peak - ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 13600, 15800. 16000
Frequency (MHz) Frequency (MHz)
Site @ @3CHIG-HY Site & 3CHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORTZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 10776.00 63.75 74,60 -10.25 73.84 33.40 16.98 65.91 .44 168 119 PEAK 1 1770.08 60.37 74.60 -13.63 70.46 38.40 16.98 65.91 @.44 373 85 PEAC
1177000 53.32 54,00 -0.60 63.4L 3B.40 16.98 6301 Q.44 160 119 AVERAGE 2 U770.00 49.45 54.60 -4.55 39.34 38.40 16.98 65.91 @44 373 B3 AVERAGE
3 17655.00 50.06 65.20 -18.14 53.56 39.54 21.56 65.23 .63 .- -- PEAK 3 17655.08 49.87 68.20 -18.33 53.37 39.54 2156 65.23 @.63 -~ - PEAK
TEL : 886-3-327-0868 Page Number : C4-58 of 85
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Pol. Horizontal Vertical
oLl dBuim) oLl dBuim)
105 105
#15 i3
14.47G 1 AN 1 G
~14.5G 528 7k
Avg % % -
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3n 91200-1520 240328 HORTZONTAL Condition: AVG(UNTE 4) 3n 91200-1520 240328 VERTICAL
o prLevel dBuim) oLl dBuim)
105 105
1050 1050
#15 i3
17.7G 100 100
AVG{UNI 4 AVG{UNI 4
~18G 528 L 7k i
R AR R e o Sy A R SV S e L "
Avg %l %l
118 1A
11 11780, 17800, 17880, 11840, 18000 1710 11780, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG(UNTE 4) 3m 91200-1522 240308 HORTZONTAL Condition: AVG(UNTE 4) 3m 91200-1522 24328 VERTICAL
TEL : 886-3-327-0868 Page Number : C4-59 of 85
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Pol. Horizontal Fundamental
L8Vl [dBuVim) 4o -evel (dBuIm)
1 PERRBEUNITA]] 14l
1225 /| 12251
105 !
["'m’ 105,
875 PEAK[UNI 4
/ \ 015 e
70 J
70— TN [ [ LT ]
52,5 AWMZI lemal FRRPRFTRIRTNEIN ALMMMJ[ M
sl
52! e A
30 i
. T
m .
Peak
1.
5600 5659, 5718, 5771 5836, 5895
Fraquency (MHz)
1000 2200, 3400, 5800, 000
Site @ G3CHIG-HY Frequency (WHz)
Condition: PEAK BE(UNIT 4) 3m 91200-1522 240328 HORIZONTAL
+ RB:1080.080kHz VBW: 3000, 008kHZ SHT:Auto Site  : BICHIG-HY
Condition: PEAK(UNIT 4) 3 91280-1522_24328 HORTZONTAL
Limit Read  Ant Cable Preamp  Aux APos  TPos -+ R8I+ 1080 30kHz VBH: 3008 Oaald'lz SHTduto
Freq Level Line Margin Level Factor Loss Factor Factor Remark T o :
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg I'ir.’it . Read nt Cable Preamp  hux dPos  Tos
1 SEA8.05 54.99 68.20 -13.01 39.69 3298 1.7 29.38 0.89 108 120 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.33 53.43 69.19 -15.76 38.18 33.81 1L.78 29.33 @.00 18@ 120 PEAK - . . o O o
357355 55.35 106.19 -50.84 39.57 33.41 1176 29.39 0.00 108 120 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572087 52.53 118.95 -58.42 36.78 33.44 1178 29.39 @.80 18@ 120 PEAK 1 5835.00 165.98 ------ ------ 89.58 33.85 11.B3 20.41 @.6e 1ee 120 PEAK
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Avg Blank
1.
1000 2200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG(UNTI 4) 3n 912001522 240328 HORTZONTAL
+ REN:1060.060kHz VBW:2.000kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 5835.08 98.18 ------ ------ 8178 33.85 11.B3 20.41 @.88 188 120 AVERAGE
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